Ersatztellliste

Spare parts list
Liste des pieces de rechange
Lista de piezas de recambio

Schneckenpumpe SP11 EMB
Art. Nr. 111453000
Masch.-Nr. 112012322

14.04.05 K 2442624

Papier aus chlorfrei gebleichtem Zellstoff




Putzmeister
Mortelmaschinen
Putzmeister
Mortelmaschinen
GmbH
Max-Eyth—Str. 10
D-72631 Aichtal

Y

KV

Postfach 2152
D-72629 Aichtal

07127 / 599-0

Hotline:
(07127) 599-699

07127 / 599 743

Internet:
www.putzmeister.de

e-mail:
pmm@pmw.de




Inhaltsverzeichnis O

=)l I

O 1 Zur Ersatzteilliste
1.1 Vorwort ...
l 1.2 Bestellbedingungen ................ ... ......

1.3 Aufbau des Ersatzteilblattes
1.4 Zeichen und Symbole

,‘ 2 Ersatzteilliste

3 Schaltplane




Inhaltsverzeichnis

Putzmeister




Inhaltsverzeichnis Q
Contents
Table des matieres 1
Indice

1 Zur Ersatzteilliste
DGUtSCh 1.1 Vorwort ... 1
1.2 Bestellbedingungen ................ ... ...... 2
1.3 Aufbau des Ersatzteilblattes ................. .. 3
1.4 Zeichenund Symbole ......................... 4

] 1 Guide to the Spare Parts List
Eng“Sh 1.1 Preface ... ... .. . 5
1.2 Conditionsforordering ........................ 6
1.3 Structure of the spare parts sheet ............ .. 7
1.4 Signsandsymbols ............ .. ... .. ... ..., 8

—Jo

. 1 Relatif a la liste des piéces de rechange
Francais 11 PIIBCR ..o 0
1.2 Conditions de commande ..................... 10
1.3 Conception du feuillet PDR . ................... 11
1.4 Signesetsymboles ........................... 12

- 1 Indicaciones para la lista de repuestos
Espanol 14 PIIOGO v 13
1.2 Pedidosderepuestos ......................... 14
1.3 Composicion de la hoja de despiece . ........... 15
1.4 Senalesysimbolos ........................... 16

2 Ersatzteilliste
Spare Parts List
Liste des pieces de rechange
Lista de repuestos

3 Schaltplane
Connection diagrams
Schéma de couplage
Diagrama de circuito




O Zur Ersatzteilliste

Putzmeister

1 Zur Ersatzteilliste

1.1 Vorwort

Deutsch

Nur bei Verwendung von

ORIGINAL-PUTZMEISTER-ERSATZTEILEN haben Sie die Gewahr fur
eine einwandfreie Funktion Ihrer Maschine. Bei Verwendung von nicht
originalen Ersatzteilen erlischt jeder Anspruch in Fallen der Gewahrlei-
stung.

Gewahrleistung gewahren wir im Rahmen unserer Verkaufs- und Liefer-
bedingungen (bitte anfordern). Gewahrleistungen fur Ersatzteile werden
von uns wie folgt vorgenommen: Bei Lieferung werden diese zunachst
berechnet, wir erstellen eine Gutschrift, wenn wir uns anhand der fracht-
frei zurickgelieferten, ausgetauschten und gekennzeichneten Teile Gber
die mangelhafte Beschaffenheit derselben, im Sinne unserer Gewahrlei-
stungsbedingungen, Uberzeugen konnten. Beschadigte Teile werden
verschrottet, wenn innerhalb 30 Tagen nach Benachrichtigung unserer-
seits keine Ruckforderung vom Kunden erfolgt.

Die in dieser Ersatzteilliste enthaltenen Abbildungen und Texte sind un-
verbindlich, technische Anderungen bleiben vorbehalten.

Bedienung, Wartung und Instandsetzung nur durch ausgebildete und
dazu beauftragte Personen zulassig! Zustandigkeiten des Personals klar
festlegen! Betriebsanleitung beachten!

Der Inhalt dieser Ersatzteilliste darf - auch nicht auszugsweise - ohne
unsere schriftliche Genehmigung wiedergegeben werden. Alle techni-
schen Angaben, Zeichnungen usw. unterliegen dem Gesetz zum Schutz
des Urheberrechts. Diese Ersatzteilliste darf nur zu dem Zweck verwen-
det werden, flr den sie von uns ausgehandigt wurde. Weitergabe an
Dritte, insbesondere an Konkurrenzfirmen, ist untersagt. Im tbrigen blei-
ben alle Rechte, insbesondere das der Patentanmeldung, vorbehalten.

© Copyright by M

Einl_MMO01_9606D



Putzmeister

Zur Ersatzteilliste O

1.2 Bestellbedingungen

Dringlichkeit
Versandart
Absender

i
Anschrift

Bei Ersatzteilbestellungen sind anzugeben:
- Artikel-Nr.

- Menge

- Benennung

- Maschinen-Nr.

- Ersatzteilblatt-Nr.

Innerhalb 24 Std, 3 Tage, 1 Woche oder spater
z. B. per Luftpost

- Besteller / Bestell-Nr.

- Rechnungsanschrift

- Versandanschrift, sofern sie sich von der Rechnungsanschrift
unterscheidet

Hinweis
Ohne diese Angaben kénnen keine Ersatzteilbestellungen ausge-
fuhrt werden.

Mdndlich in Auftrag gegebene Ersatzteilbestellungen missen schrift-
lich bestétigt werden, andernfalls missen Kosten far Falschlieferung
vom Besteller Gbernommen werden.

Alle Ersatzteillieferungen erfolgen nur auf der Grundlage unserer
Verkaufs- und Lieferbedingungen.

Alle MaBangaben gelten in mm, wenn nicht anders angegeben. Alle
O-Ring-Abmessungen sind als Innen-&J x Ringdicke angegeben.

Ihre Ersatzteilbestellung richten Sie bitte an die nachste Putzmeister-
Vertretung oder an:

Putzmeister
Mértelmaschinen GmbH
Max-Eyth-StraBe 10
P.O. Box 2152

D-72629 Aichtal

Teileverkauf: Telefax 07127 / 599743

Einl_MMO1_9606D



O

Il

Zur Ersatzteilliste

Putzmeister

Y
w

blattes

Informationshinweis

Benennung der
Ersatzteilgruppe (EG)

Artikel-Nr. der Baugruppe

Seitenzahl
(z. B. 1von 2)

Ersatzteilgruppe (EG)

Ersatzteilblatt-Nr. (EBN)
mit Ausgabedatum

Informationsspalte
(siehe 1.4 ,Zeichen und
Symbole”)

Bildteil

Positionen
(Positionszahlen mit &
sind Verweise auf die In-
formationsspalte.)

0= @ @@ ®© ®E

Artikel-Nr.

Menge

(Ohne Angabe ist die
Mabeinheit variabel. Die
Angabe ist bei Ersatzteil-
bestellung erforderlich.)

=@

Benennung
Eingertickter Text, der zu-
sétzlich mit einem oder
mehreren Punkten (,.")
versehen ist, zeigt den
Lieferumfang der Position.
Im Lieferumfang einer Po-
sition sind alle Teile, die
nachfolgend eingertickt
sind, enthalten.

Abmessung
Einzelteile, die in einem

anderen Ersatzteilblatt
aufgefuhrt sind (EG/EBN)

® @

Aufbau des Ersatzteil-

Das Ersatzteilblatt ist wie folgt aufgebaut:

Hydr.~Zylinder 920140/ 70
Hydr. cylinder

Verin hydr.

Cilindro hidr.

0

2

OO

49

‘ Francais ‘

|
‘ Espaiiol ‘
[

SGooNonawn - — |

1"
12
13
14

16
17

222394002t Hydk-Zylinder
225473001 1.
225481006 1 Koenstange
225485002 1 Fohrung
225456005 1 .Buchse
066105004 2 Buchse
043630005 2 .Buchse
225469005 1 Sprengring
085372009 1 .Sicherungsbiech
036319008 1 .Sicherungsring

1 Dichtsatz
043565007 1 ..Abstreifring
065834004 1 .Stangendichiung
065835000 1 .Kolbendichtung
041241006 1 .0-Ring
042709000 1 .0-Ring
23969009 1 ..Stitzsing
225499008 1 .Koben

920-140/ 70 .Venn hydr. Cilindro bia.
Tuyau oyl Tubo cil,
.Tige de piston. Vastago
Guidage Guia
Douille .Casquilio
.Douille -Casquilo
-Snap sing ‘Anneau de securit -Anillo retencion
Safely piate Tole e securite Chapa de seguridad
90x3 DIN 472 Circip Circlip Aniio sequridad
.Set of seals Jou de joints Juego de juntas 693
~Wiper fing ..Racleur Anillo rascador
..Rod seal .Joint p. barre .«Junta p. vastago
..Piston seal ..Bague d'etancheite piston ..Junta de embolo
56x3 DIN3770-NB70 ..0—fing -.Joint torique ..Anillo torco
130x5 DIN3770-NB70 .0~fing .Joint torique. Anifio torico
..Supporting ring ..Bague support Anillo de apoyo
Piston -Piston
Hydr—Zyund-r 920-140/ 70 222394.002 2 3 5
Vonn hydt m N
Cilindro hidr. 21406-8305

@)

D@ ®

Einl_MMO01_9606D



Zur Ersatzteilliste O

Il

1.4 Zeichen und Symbole

verwendet;

In der Ersatzteilliste werden folgende Zeichen und Symbole

Positionszahlen mit &
sind Verweise auf die Informations-
spalte

Schmierung

Dichtsatz

S

Auf einem anderen Ersatzteilblatt
abgebildet (z.B. inderEG 1.2)

Ohne Abbildung

Anzugsdrehmomente in Newton Meter
(Nm), die von den Angaben (Torque-
Tabelle) in der Betriebsanleitung ab-
weichen.

Angaben siehe Maschinenkarte

Nach Bedarf
(Angabe bei Ersatzteilbestellung
erforderlich)

Austausch - Teil nicht wieder ver-
wenden

Aktivator

Befestigungsmittel

Dichtungsmittel

Einl_MMO02_9606D




Guide to the Spare Parts List

Putzmeister

1

1.1

English

Guide to the Spare Parts List

Preface

The perfect functioning of your machine is guaranteed only by the
use of ORIGINAL PUTZMEISTER SPARE PARTS. If you do not use
genuine spare parts any claim with regard to warranty becomes
invalid.

The warranty is subject to our conditions of sale and delivery (please
send in for a copy). Claims made for spare parts under warranty will
be settled as follows. The parts will first be invoiced on delivery. A
credit note will be issued when the parts marked and replaced
proparly have been forwarded back to our company, carriage paid,
and we have been able to ascertain that the parts were faulty and
that the claim conforms with our warranty conditions. Damaged parts
will be scrapped, if no request for their return is made within 30 days
from the customer being notified.

The illustrations and texts in this spare parts list are not binding. We
reserve the right to make technical amendments.

Operation, maintenance and repairs are only to be carried out by
trained persons entrusted with this work! Clearly define the
individual responsibilities of your personnel! Observe the service
manual!

The contents of this spare parts list may not be reproduced - not
even in part - without our written approval. All technical data,
drawings, etc. are subject to copyright law. This spare parts list may
only be used for the purpose for which it has been supplied by us. It
must not be passed on to third parties, in particular competitor
companies. Moreover, all rights, especially those of patent
application, are reserved.

© Copyright by @@_ﬂ

Einl_ MMO01_9606GB



Putzmeister

Guide to the Spare Parts List O

1.2 Conditions for ordering

Urgency
Method of forwarding

Sender

Address

When ordering spare parts please quote:
- Part no.

- Quantity

- Description

- Machine no.

- Spare parts sheet no. (EBN)

Within 24 hours, 3 days, 1 week or later
e.g. by airmail
- Customer / Order no.

- Invoice address
- Dispatch address, if different to the invoice address

Note
Without this data we cannot carry out your spare parts order.

Spare parts orders given verbally must be confirmed in writing. If
there is no confirmation in writing, the customer has to bear the costs
for incorrect deliveries.

All deliveries of spare parts are only carried out on the basis of our
sales and delivery conditions.

All dimensions are in mm unless specified otherwise. All O-ring
dimensions are given as inner diameter x thickness of ring.

Please send your spare parts order to the nearest Putzmeister
agency or to:

Putzmeister
Mértelmaschinen GmbH
Max-Eyth-StraBe 10
P.O. Box 2152

D-72629 Aichtal

Sale of spare parts: Fax. 07127 / 599743

Einl_ MMO01_9606GB



O

Il

Guide to the Spare Parts List

Putzn'leis_ter

@& Q@ @0® @ & &

O,

=@

® @

Structure of the spare
parts sheet

Information

The spare parts sheet is structured as follows:

Description of spare
parts group (EG)

Part no. of the assembly
group

Page number(e.g. 1 of 2)
Spare parts group (EG)

Spare parts sheet no.
(EBN) with date of issue

Information column
(refer to 1.4 "Signs and
symbols”)

Drawing with position

Hydv-Zyﬁndv 920-140/ 70
Vonn hydr

numbers

Positions
(Position numbers with i

2

are references to the in-
formation column.)

OO@ o=

49

‘ Francais ‘

‘ Espaiiol ‘

Part no. |z mw;;«

2 225481006 § Kobensiange
Quantity PomEm oo ome
(Without details, the unit Of | ;  Gime | Swewgoen
measure is variable. It is o o Im:‘::“’
essential to give data here | = w1 sugudcmnng
when ordering spare parts.) = w1 one

16 223969009 1 .Stitzrng

17 225489008 1 .Koben

Description

(Indented text, which, in
addition, is preceeded by
one or several points (”.”)
represents the extent of de-
livery of the position. The

extent of delivery compri-

9201400 70

90x3 DIN 472

56x3 DIN3770-NB70

130x5 DIN3770-NB70

ses all parts that are inden-
ted in the following.)

)
7

Hydv-lyﬁndu 920-140/ 70
Vonn hydv

\
English ‘

[

!

Cylinder tube Tuyau oyl Tubo cil

_Piston rod .Tige de piston. Vastago

-Bush Douille -Casquillo

-Snap sing -Annesu de securit -Anillo retencion
.Safely plate .Tole de securite Chapa de seguridad
.Circhp Circlip Aniio seguridad
.Set of seals Jou de joints Juego de juntas EG 3.1 EBN12693
..Rod seal .Joint p. barre .«Junta p. vastago
.Piston seal ..Bague d'etancheite piston ..Junta de embolo
.0-ring Joint torique .Anik torico
..Supporting ring Bague support Anillo de apoyo
Piston Embolo

23.5

21406-9305

i

Dimensions @
Individual parts listed in

another spare parts sheet

(EG /EBN)

@) SIoIoNs

Einl_ MMO01_9606GB



Guide to the Spare Parts List O

Il

1.4 Signs and symbols

The following signs and symbols are used in the spare parts list:

Position numbers with 1
are references to the information
column

Lubrication

Set of seals

S

Shown on another spare
parts sheet (e.g. in EG 1.2)

Without illustration

Tightening torques in Newton Meter
( Nm ) which are different to the data
(torgue table) given in the operating
manual

Refer to machine record sheet for
further details

As required
(Details required when ordering
spare part)

Exchange - do not use part again

Activator

Fixing agent

Sealing agent

Einl_MMO02_9606GB




Relatif a la liste des pieces de rechange

Putzmeister

1

1.1

Francais

Relatif a la liste des pieces de rechange

Préface

Seules les PIECES DE RECHANGE D’'ORIGINE PUTZMEISTER
garantissent un fonctionnement parfait de votre machine. Lutilisation de
pieces de rechange n'étant pas d'origine PUTZMEISTER annihile tout
recours en garantie.

Notre garantie s'effectue dans le cadre de nos conditions de vente et de
livraison (les commander, s.v.p.) comme suit:

Les pieces sont facturées a la livraison. Si elles sont défectueuses,
nous vous établirons un avoir apres avoir constaté leur mauvais état.
Cet avoir sera déclenché apres retour desdites pieces franco de
port a notre usine. Ces pieces défectueuses seront ferraillées apres
30 jours, date de réception, sauf indication contraire de votre part.

Les dessins et textes figurant dans la liste jointe vous sont communiqués
sous reserve de modifications techniques.

L'utilisation, I'entretien et la réparation doivent uniquement étre
effectués par des personnes habilitées et spécialement formées.
Definissez clairement les responsabilités individuelles du personnel.
Veillez a respecter les instructions de service.

Toute reproduction, méme partielle, de la présente liste est interdite, sauf
autorisation écrite de notre part. Toutes les données techniques, dessins
etc.. tombent sous la loi de la protection des droits d'auteur. Cette liste
des pieces de rechange ne peut étre utilisée qu'aux seules fins
auxquelles nous 'avons remise. Sa communication a une tiers personne,
notamment a des concurrents est strictement interdite. De plus, tous les
droits, en particulier celui d'une demande de brevet, restent réservés.

© Edité par _@EEJUB

Einl_MMO01_9606F



Putzmeister

Relatif a la liste des pieces de rechange O

Il

1.2 Conditions de
commande

Degré d’urgence
Mode d’expédition

Expéditeur

Adresse du destinataire

Pour passer une commande de pieces, veuillez indiquer :
- laréférence

- la quantité souhaitée

- la désignation

- le N® de machine

- le N® du feuillet PDR (EBN)

Dans les 24 heures, 3 jours, 1 semaine ou plus

par avoin p.e.

- Société ou personne habilitée a passer les commandes / Numéro
de commande

- Adresse de facturation

- Adresse de livraison, si différente de I'adresse de facturation.

Remarque

Aucune commande de pieces ne peut étre traitée sans ces indications.

Les commandes de pieces de rechange émises verbalement
nécessitent une confirmation par écrit, faute de quoi les codts d'une
livraison erronée sont a la charge du client.

Toutes les livraisons de pieces sont effectuées exclusivement sur la
base de nos conditions de vente et de livraison.

Toutes les mesures sont en mm, sinon autrement indiqué. Toutes les
mesures des joints toriques sont indiquées en diametre intérieur x
épaisseur du joint.

Veuillez adresser votre commande de pieces au représentant
Putzmeister le plus proche ou a:

Putzmeister
Mértelmaschinen GmbH
Max-Eyth-StraBe 10
P.O. Box 2152

D-72629 Aichtal

Service pieces de rechange: Télécopie 07127 / 599743

Einl_ MMO1_9606F

10



O Relatif a la liste des pieces de rechange

Il =18

0@ @ @ @ & @ &0 &

=@

®

® @

Conception du Le feuillet PDR se présente comme ci-apres:
feuillet PDR

Signalement d’information @ @

Désignation du sous - o
ensemble de PDR (EG) &

Référence du
sous - ensemble

Numéro du page |
(p.e. 1/2) ]
Sous - ensemble de
PDR (EG) |

Numéro du feuillet PDR
(EBN) avec date d'édition

Colonne d'informations

(voir 1.4 "Signes et S @M B e 23.5
symboles’) 1 : g B@ 2106405
Schéma avec positions @ @ @ @ @ @

Positions
(Les chiffres marqués

\ [ \
i & renvoient sur 2 (8)(10)(11) @ ] ) ]
\ \ \

colonne d'informations.) \ \ \
222394002 1 Hydr-Zylindes 92014 70 Hydr. cylincer .Venn hydr. _Cilindro hidr.

1 225473001 1 Zyfinderrohr Cylinder tube Tuyau eyl Tubo cil.
Référence D e | e o Pl P

4 225486005 1 .Buchse Bush _Doville Casquilio

u I 8 085372009 1 Sl::cmnphhoh :Sahly plate :Tol' de m’;:‘"" iCh:‘;u’:::‘:nﬂndBd
(Sans indication, la quan- :? %‘%’.’% -: Ii-E:'iﬁ" i somarz ooy sone S s S aermas o cawims
tité est variable. Indiquer | % s | et T T
NI W o 1 oam T ssaomsmoneno o bt atabyvedbi
impérativement la quan- | & emwe 1 one TsONTIONSD e prevhoset g
tité lors de la commande.) © e 1 o Pei B~ i
Désignation
Le texte figurant en retrai,
marqué d'un ou de plu-
sieurs points (*.”), indique
'étendue de livraison de la
position. La position est li-
vrée avec toutes les pieces| — iy 2yinder 92014 T0 22394002
figurant apres Tl Vi e b 23.5
' J L Cilindro hidr. B 21406-9305
: :

o v sase

Pieces de rechange figu-
rant sur un autre feuillet
PDR (EG / EBN)

11

Einl_MMO01_9606F



Relatif a la liste des pieces de rechange O

Il

1.4 Signes et symboles

pieces de rechange:

Les signes et symboles ci-apres sont utilisés dans la liste des

Les chiffres marqués d'un i
renvoient sur la colonne d’informations

Graissage

Jeu de joints

S

Figure sur un autre feuillet PDR
(p.e. EG1.2)

Sans schéma

Couples de serrage en Nm, qui
different des indications dans le ta-
bleau des couples de serrage dans
les instructions de service

Indications, voir carte machine

Selon besoin
(indication indispensable lors de la
commande)

Echange, ne pas rédtiliser la piece

Activateur

Produit de fixation

Produit d’étanchéité

Einl_MMO02_9606F

12




Indicaciones para la lista de repuestos

Putzmeister

1

1.1

Espanol

Indicaciones para la lista de repuestos

Prélogo

Sdlo utilizando REPUESTOS ORIGINALES PUTZMEISTER, tendran Vds.
la total garantia de un funcionamiento seguro de sus maquinas. En caso
contrario, N0 asumimos ninguna responsabilidad.

Garantia concederemos de acuerdo con nuestras condiciones
generales de venta y de suministro ( solicitelas ). Para piezas de
recambio, concederemos garantia de la forma siguiente: Al efectuarse el
suministro, se efectuara la correspondiente facturacion por nuestra parte.
La nota de abono extenderemos después de que las piezas reclamadas
hayan sido recambiadas, marcadas y devueltas a nuestra fabrica a
portes pagados y nosotros hayamos podido comprobar que
efectivamente se trata de defectos de fabricacion que cubren nuestra
garantia. Si en un plazo de 30 dias, no recibimos noticias para la
devolucion, las piezas defectuosas iran al desguace.

Todos los esquemas y descripciones contenidos en esta lista de
despiece son sin compromiso y nos reservamos el derecho de
modificaciones técnicas.

Con el manejo, mantenimiento y reparacion solo deben ser
encargadas personas perfectamente instruidas. Hacer constar
claramente los cometidos del personal. Observar las instrucciones de
servicio.

La divulgacion del contenido de esta lista de despiece sin nuestro
consentimiento previo, queda terminantemente prohibida. Todas las
indicaciones técnicas, esquemas, etc. estan protegidas por la ley de
propiedad intelectual. La lista de despiece so6lo debe utilizarse para
su fin previsto. La facilitacion de la misma a terceros, especialmente
a empresas de competencia , queda terminantemente prohibida.
Por lo demas, quedan reservados todos los derechos, sobre todo el
derecho del patentado.

© Copyright by M

13

Einl_MMO01_9606E



Putzmeister

Indicaciones para la lista de repuestos O

Il

1.2 Pedidos de repuestos

Plazo de entrega
Modo de envio

Remitente

Direccion

Al efectuar un pedido de repuestos debe indicarse lo siguiente:
- Ref? N°

- Cantidad

- Descripcion

- Maquina N°

- Lista de despiece N®

24 horas, aprox. 3 dias, aprox. 1 semana o mas
p.€e. por avion

- Cliente / N® pedido

- Direccion a donde enviar la factura

- Direccion de envio del material, en caso de que sea diferente a la
de la factura

Nota
Sin indicacion de estos datos no se puede cumplimentar el pedido.

Pedidos adelantados verbalmente deben confirmarse por escrito, en
caso contrario los gastos por envios erroneos iran a cargo del
cliente.

El suministro de los repuestos se efectua basandose en nuestras
condiciones generales de venta y suministro.

Si no existe indicacion contraria, todas las medidas se entienden en
mm. Las medidas de los anillos obturadores son diametro interior
X espesor de anillo.

Para su pedido de repuestos deben dirigirse al representante de
Putzmeister mas proximo 6 a:

Putzmeister
Mértelmaschinen GmbH
Max-Eyth-StraBe 10
P.O. Box 2152

D-72629 Aichtal

Dpto. de venta de repuestos: Telefax 07127 / 599743

Einl_ MMO1_9606E

14



O Indicaciones para la lista de repuestos

Il =18

Y
w

@6@0 O ONONONONMOIO

®

® @

Composicion de la La composicién de la hoja de despiece es la siguiente:
hoja de despiece

Observaciones @ @

Descripcion del conjunto ©
de repuestos (EG) &

N Ref? del grupo de
construccion

N de pagina
(p.e. 1de?2)

Conjunto de repuestos
(EG)

Hoja de despiece n®
(EBN) con fecha de

edicion |

., =D Hydr.~Zylinder 920140/ 70 222394.002
Informacion A @M i B@ 235
(véase 1.4 Senales y — Gl e, s s3s

ey 0 2 B

Parte ilustrada

N° Posicion (& = véase | \ \
mformamon) @’@ Deuten @ (e ] [rongue| [ mputa

\ \ \ \ \
N° Ref? L g 'é’,:mfn"z"‘" o Opinder i Tormon Tooa

1 1 .Kobens\ iston.

S s | s cen Poiela b
(imprescindible indicar al P e S — Seoy pate Toncmrocms et v
pedir los repuestos, en o mem 1 oo Serot sus voeons ogom e -
C.aso COIF’. rar/o pue e 'Va_ :3 041241006 : ;—ng 56x3 DIN3770-NB70 "“M”ﬂ m:.m pn m:'m
riar la unidad de medida) | i cem 1 one SONTONGTY oy i ottt

7 s 1 b P Pokeiiils
Descripcion
(el texto al que le siguen
uno o varios puntos (”.”)
indica el volumen de su-
ministro de esta posicion.
Todas las piezas que si-
guen insertadas a conti-
nuacion, entran en el volu- | = B 2514370 mw D3 b
men de suministro. 11 &mm, @@ vt

\ :

presss 0 sase

Remision a otra hoja de
despiece (p.e. EG / EBN)

15

Einl_MMO01_9606E



Indicaciones para lista de despiece O

Il

1.4 Senales y simbolos

En la hoja de despiece se utilizan los siguientes senales y simbolos:

N Posicion (4 = véase inform-
acion )

Engrase

Juego de juntas

S

En otra hoja de despiece aparte
(pe.enkEG1.2)

Sin ilustracion

Pares de apriete en Nm que se diferen-
cian de las indicaciones (table Torque)
las contenidas en las instrucciones de
servicio.

Indicaciones, véase ficha de

maquina

Sobre demanda (indicar en su pe-
dido de repuestos)

Pieza sustituida no volver a utilizar

Activador

Tipo de pegamento

Material de junta

Einl_MMO02_9606E

16




TD: Résch

Gruppenubersicht  SP11 DMR/DMB/DHF 111453000 0 1
n

O Group summary
l Vue d’ensemble B@
Plano de conjuntos 45330-9904

Putzmei




Gruppenubersicht
Group summary
Vue d’ensemble
Plano de conjuntos

SP11 DMR/DMB/DHF

111453000

)

0.1

45330-9904

Putzmei




1.0 45206-0504 213930006 Elektro-Antrieb

1.4 45155-0402 213258005 Kardanwelle

2.2 45421-0310 213551003 Hydr.-Steuerblock

23 45362-0402 212212000 Handhebelventil

23 45377-0402 212596001 Mengenverstellung

3.4 45504-0310 417100 Hydr.-Pumpe

4.0 45198-0310 213472001 Hydr.- Anlage Olbehalter

4.0 45434-0310 404396 Hydr.-Behalter

4.3 45237-0201 213653008 Hydr.-Leitungen

5.0 45221-0307 213550004 Steuerschrank

5.0 45222-0307 260392008 Steuerschrank

5.0 45223-9809 260393007 Steuerschrank

5.4 44444-0311 207525003 Ruckleuchtengarnitur

6.0 45146-0503 213086002 Schneckenpumpe

6.3 45195-0404 213651000  Antrieb

7.1 45194-0310 213657004 Druckstutzen

8.0 45158-0401 212839001 Schwenkmischer

8.4 45159-0401 212840003 Lagerflansch

8.4 45160-0401 211962005 Lagerung

8.8 45156-0401 213399003 Schutzgitter

9.0 45100-0009 212294002 Fahreinrichtung

9.1 45465-0401 405357 Fahrgestell

9.1 44950-0401 211904005 Rad kpl.

9.2 45212-0401 212156001 Achse

9.5 45217-0401 213411004 Haube

10.0  45329-0005 211600008 Kupplung

11.0 45558-0212 408237 Spritzgerét, kurz

12.2  44104-0310 200290005 Standardzubehér
O 19.04.05

11

Electric drive
Cardan shaft

Hydr. control block
Hand lever valve
Output adjustment
Hydr. pump

Hydr. system oil tank
Hydr. tank

Hydr. line

Control cabinet
Control cabinet
Control cabinet

Set of rear lights
Worm pump

Drive

Pressure connection
Swinging mixer
Bearing flange
Bearing

Protective grid
Chassis

Chassis

Wheel, cpl.

Axle

Hood

Coupling

Spray pipe, short
Standard accessories

Entrainement électrique
Arbre cardan

Bloc de commande hydr.

Distributeur levier main
Régulateur de débit
Pompe hydr.
Instal.hyd.réserv.a huile
Reservoir hydr.
Conduites hydr.
Armoire de commande
Armoire de commande
Armoire de commande

Combinaison de feux arr.

Pompe a vis
Entrainement
Tubulure de pression
Malaxeur pivotable
Bride palier

Palier

Grille de protection
Chéssis

Chéssis

Roue, cpl.

Essieu

Capot
Accouplement
Lance courte
Accessoires standard

Accionamiento electr.
Arbol de cardan
Bloque de mando hidr.
Valvula palanca mando
Regulacién del caudal
Bomba hidr.
Instal.hid.dep6s.d.aceite
Deposito hidr.

Tuberia hidr.

Armario de mando
Armario de mando
Armario de mando
Juego de luz traseras
Bomba sin fin
Accionamiento
Tubuladura de presion
Mezclador giratorio
Brida del cojinete
Cojinete

Rejilla de proteccion
Chasis

Chasis

Rueda, cpl.

Eje

Capot

Acoplamiento
Proyector corto
Accesorios standard

Putzmeister

Ersatzteilliste

Spare Parts List

Liste des pieces de rechange
Lista de despiece

SP11 EMB

K2442624
111453000

[1l2]




@

11

19.04.05

Putzmeister

Ersatzteilliste

Spare Parts List

Liste des pieces de rechange
Lista de despiece

SP11 EMB

K2442624
111453000

)




i 24 19
14, 15, 23, 27 25 ’ ° 21y, 23i
29 1 2"{F
20
\ 2 : J ksl 31
32 1 :_
1213 144 /
o
1
I q
i 1
I H
Il |
® 151 154 ,
I I @
T : ! H
1 ™ 1 L | I
DIO; |
S=—— | |- L
| ==t .,
28 e 1 0
=5I= I > M
cCI— O N L;:j :W
' pin ]
= // < Q i - =
/ -
/ I L O
. L )"
35-37 \ ,

15kW 400V 50Hz 213930006

[1]l2]

O Elektro-Antrieb
Electric drive

Entrainement électrique

Accionamiento electr.

1.0

45206-0504

Putzmei




Electric drive

Electr. motor

Partition wall

Oil radiator

Fan wheel

V-belt pulley

Console

Coupling hub

Pump mount

Spacer ring

Sealing profile

Rubber buffer

Hexagon head cap screw
Washer

Hexagonal nut, self-lock
Hexagonal nut, self-lock
Washer

Hexagon head cap screw
Hexagon head cap screw
Set screw

Gear rim

Washer

Hexagon head cap screw
Hexagonal nut, self-lock
Lock washer

Hexagon head cap screw
Washer

Hexagonal nut, self-lock
Hexagon head cap screw
Hexagonal nut, self-lock
Washer

Coupling hub

Hood

Hexagon head cap screw
Radiator connection
.Radiator connection
..Union nut

.O-ring

Entrainement électrique

Moteur électr.

Paroi de séparation
Radiateur a I'huile
Poulie de ventilateur
Poulie

Console

Moyeu d’accouplement
Support de pompe
Rondelle d’écartement
Joint d’étanch. profilé
Tampon en caoutchouc
Vis a téte hexagonale
Rondelle

Ecrou hexagonale frein
Ecrou hexagonale frein
Rondelle

Vis a téte hexagonale
Vis a téte hexagonale
Vis pointeau

Couronne dentée
Rondelle

Vis a téte hexagonale
Ecrou hexagonale frein
Rondelle d’arrét

Vis a téte hexagonale
Rondelle

Ecrou hexagonale frein
Vis a téte hexagonale
Ecrou hexagonale frein
Rondelle

Moyeu d’accouplement
Capot

Vis a téte hexagonale
Tubulure du radiateur
.Tubulure du radiateur
..Ecrou borgne

.Joint torique

Accionamiento electr.

Motor eléctr.

Pared separador
Radiador de aceite
Rueda de ventilador
Polea motriz

Consola

Cubo de acoplamiento
Soporte de bomba

Anillo distanciador
Perfil-junta

Tope de goma

Tornillo de cab.exagonal
Arandela

Tuerca exag., autofrenant
Tuerca exag., autofrenant
Arandela

Tornillo de cab.exagonal
Tornillo de cab.exagonal
Varilla roscada

Corona dentada
Arandela

Tornillo de cab.exagonal
Tuerca exag., autofrenant
Arandela de seguridad
Tornillo de cab.exagonal
Arandela

Tuerca exag., autofrenant
Tornillo de cab.exagonal
Tuerca exag., autofrenant
Arandela

Cubo de acoplamiento
Capot

Tornillo de cab.exagonal
Tubuladura d. radiador
.Tubuladura d. radiador
..Tuerca de unién

Junta térica

Elektro-Antrieb

213930006 Elektro-Antrieb 15kW 400V 50Hz
1 202750006 1 Elektr.-Motor 15kW 400V 50Hz N=3000
2 213873008 1 Trennwand
3 066243005 1 Olkiihler 352x65x205 M30x1,5
4 212875007 1 Lifterrad 2=330mm
5 213212009 1 Keilriemenscheibe -1- 1xSPA DW=124mm
6 213874007 1 Konsole
7 213471002 1 Kupplungsnabe 42/55 D42H7 GG25
8 200544007 1 Pumpentrager
9 269976001 1 Distanzring
10 065924008 1 Dichtungsprofil B2
11 241770005 2  Gummipuffer
12 041529003 8 Sechskantschraube M6x18 DIN933-8.8
13 037105004 8 Scheibe B6,4 DIN125-ST
14 034104008 8 Sechskantmutter, selbstsi M6 DIN985-8
15 034107005 12  Sechskantmutter, selbstsi M12 DIN985-8
16 037110002 12 Scheibe B13 DIN125-ST
17 032379000 4  Sechskantschraube M12x40 DIN933-8.8
18 032376003 8 Sechskantschraube M12x25 DIN933-8.8
19 042457006 1 Gewindestift M6x10 DIN914-45H
20 201351008 1 Zahnkranz
21 037111001 4  Scheibe B17 DIN125-ST
22 032418000 4  Sechskantschraube M16x65 DIN933-8.8
23 034109003 4  Sechskantmutter, selbstsi M16 DIN985-10
24 036504004 4  Sicherungsscheibe VS6
25 032316005 4  Sechskantschraube M6x14 DIN933-8.8
26 037107002 8 Scheibe B8,4 DIN125-ST
27 034105007 8  Sechskantmutter, selbstsi M8 DIN985-10
28 032362004 4  Sechskantschraube M10x50 DIN933-8.8
29 034106006 4  Sechskantmutter, selbstsi M10 DIN985-8
30 037108001 4  Scheibe B10,5 DIN125-ST
31 201350009 1 Kupplungsnabe
32 213871000 1 Haube
33 032333004 8 Sechskantschraube M8x16 DIN933-8.8
34 214308006 2  Kihlerstutzen
35 214305009 2  .Klhlerstutzen
36 066659000 2 ..Uberwurfmutter M30x1,5 DIN3870
37 001177000 2 .0O-Ring 18x2,5 DIN3771NBR70
O

—

Electric drive
Entrainement électrique
Accionamiento electr.

PutzY

15kW 400V 50Hz

213930006

)

1.0

45206-0504




me

EED

Kardanwelle
Cardan shaft
Arbre cardan
Arbol de cardan

213258005

45155-0402



213258005 Kardanwelle
1 213257006 1 .Kardanwelle
2 206515001 1 .Kardanflansch ©51-90
3 034107005 1 .Sechskantmutter, selbstsi M12 DIN985-8.
4 037110002 1 .Scheibe B13 DIN125-ST
5 032144002 3 .Sechskantschraube M10x50 DIN931-8.8
6 034106006 3 .Sechskantmutter, selbstsi M10 DIN985-8.
7 037108001 3  .Scheibe B10,5 DIN125-ST
8 206516000 1 .Gelenkscheibe 2129 LK 90
9 032172003 1 .Sechskantschraube M12x95 DIN931-8.8
O

Putzy

Cardan shaft

.Cardan shaft

.Cardan flange
.Hexagonal nut, self-lock
.Washer

.Hexagon head cap screw
.Hexagonal nut, self-lock
.Washer

.Flexible disc

.Hexagon head cap screw

Arbre cardan

Arbre cardan

.Bride de cardan

.Ecrou hexagonale frein
.Rondelle

.\Vis a téte hexagonale
.Ecrou hexagonale frein
.Rondelle

.Disque p.articulation
.Vis a téte hexagonale

Arbol de cardan

Arbol de cardan

.Brida cardan

.Tuerca exag., autofrenant
Arandela

.Tornillo de cab.exagonal
.Tuerca exag., autofrenant
Arandela

.Disco articulado

.Tornillo de cab.exagonal

Kardanwelle
Cardan shaft
Arbre cardan
Arbol de cardan

213258005

)

1.4

45155-0402




-

©
©
o

Hydr.-Steuerblock 213551003
Hydr. control block

Bloc de commande hydr. B@
Bloque de mando hidr.

Putzmeis

2.2

45421-0310




M10x25 DIN933-8.8
A10,5 DIN9021-St

213551003 Hydr.-Steuerblock
1 213652009 1 Hydr.-Steuerblock
2 032357006 4  Sechskantschraube
3 037331001 4  Scheibe
4 036506002 4  Sicherungsscheibe VS10
5 277944009 4 Vielfach-Steckvorrichtung
O

Putzy

Hydr. control block

Hydr. control block
Hexagon head cap screw
Washer

Lock washer

Multiple plug

Bloc de commande hydr.

Bloc de commande hydr.
Vis a téte hexagonale
Rondelle

Rondelle d’arrét

Fiche multiple

Bloque de mando hidr.

Bloque de mando hidr.
Tornillo de cab.exagonal
Arandela

Arandela de seguridad
Enchufe multiple

Hydr.-Steuerblock

Hydr. control block

Bloc de commande hydr.
Bloque de mando hidr.

213551003 2 2
]
B@ 45421-0310




me

Putzmei

Handhebelventil
Hand lever valve
Distributeur levier main
Valvula palanca mando

212212000

[1]l2]

2.3

45362-0402




4/3WV-Block

f.HYDR.VENTIL
M8x80 DIN931-8.8
M8 DIN985-10
A8,4 DIN9021-ST

212212000 Handhebelventil
1 212718009 1 4/3-Wegeventil
2 210988006 1 .Schaltkopf
3 210891009 1 ..Handhebel
4 032134009 2  Sechskantschraube
5 034105007 2  Sechskantmutter, selbstsi
6 037333009 2  Scheibe
O

PutzY

Hand lever valve

4/3-way valve

.Switch head

..Hand lever

Hexagon head cap screw
Hexagonal nut, self-lock
Washer

Distributeur levier main

Distributeur a 4/3 voies
.Téte de commande
..Levier a main

Vis a téte hexagonale
Ecrou hexagonale frein
Rondelle

Valvula palanca mando

Valvula de 4/3 vias
.Cabezal de conmutacién
..Palanca mando

Tornillo de cab.exagonal
Tuerca exag., autofrenant
Arandela

Handhebelventil
Hand lever valve
Distributeur levier main
Valvula palanca mando

212212000 2 3
]
B@ 45362-0402




212596001

[1]l2]

2.3

45377-0402




212596001

066713001
208455004
221577008

1
1
1

Mengenverstellung

.Drosselventil
..Dichtsatz
.Montagesatz

Output adjustment

.Throttle valve
..Gasket set
Assembly kit

Régulateur de débit

.Soupape d’étranglement
..Jeu de joints
.Jeu de montage

Regulacién del caudal

.Vélvula de estrangulacion
..Juego de juntas
.Juego de montaje

Mengenverstellung
Output adjustment
Régulateur de débit

Regulacién del caudal
Putzy

212596001 2 3
]
B@ 45377-0402




Hydr.-Pumpe
Hydr. pump
Pompe hydr.
Bomba hidr.

A10V028DFLR

417100

[1]l2]

3.4

45504-0310

Fuf:.r




A10V028DFLR

M14x35 DIN933-8.8
3/8”-16UNC x1 1/4”
7/16”-14UNC x1 1/2”

4,8ccm3/U
M10x35 DIN912-8.8

417100 Hydr.-Pumpe
1 408765 1 .Hydr.-Pumpe
2 041414008 2  .Sechskantschraube
3 036508000 2  .Sicherungsscheibe VS14
4 200997007 4  Zylinderschraube
5 036507001 4  .Sicherungsscheibe VSi12
6 201341005 4  Zylinderschraube
7 213552002 1 .Hydr.-Pumpe
8 031853006 2  .Zylinderschraube
9 036506002 6  .Sicherungsscheibe VS10
O

PutzY

Hydr. pump

.Hydr. pump

.Hexagon head cap screw
.Lock washer

.Cap head screw

.Lock washer

.Cap head screw

.Hydr. pump

.Cap head screw

.Lock washer

Pompe hydr.

.Pompe hydr.

.Vis a téte hexagonale
.Rondelle d’arrét

Vis a téte cylindrique
.Rondelle d’arrét

Vis a téte cylindrique
.Pompe hydr.

Vis a téte cylindrique
.Rondelle d’arrét

Bomba hidr.

.Bomba hidr.

.Tornillo de cab.exagonal

.Arandela de seguridad
.Tornillo cilindrico rosca
Arandela de seguridad
.Tornillo cilindrico rosca
.Bomba hidr.

.Tornillo cilindrico rosca
.Arandela de seguridad

Hydr.-Pumpe
Hydr. pump
Pompe hydr.
Bomba hidr.

A10V028DFLR

417100

)

3.4

45504-0310




@ ;

2.
/?m

e

e

Lz (0

Putzmei

Hydr.-Anlage Olbehélter
Hydr. system oil tank
Instal.hyd.réserv.a huile
Instal.hid.dep6s.d.aceite

213472001

[1]l2]

4.0

45198-0310




M6x20 DIN7991
M8x20 DIN933-8.8
A8,4 DIN9021-ST

M10x35 DIN933-8.8

213472001 Hydr.- Anlage Olbehalter

1 404396 1 Hydr.-Behalter
2 207193008 2  Senkschraube
3 032337000 2  Sechskantschraube
4 037333009 2  Scheibe
5 036505003 2  Sicherungsscheibe VS8
6 213430001 1 Halter
7 036506002 4  Sicherungsscheibe VS10
8 032359004 4  Sechskantschraube

O

PutzY

Hydr. system oil tank

Hydr. tank

Flat head screw

Hexagon head cap screw
Washer

Lock washer

Holder

Lock washer

Hexagon head cap screw

Instal.hyd.réserv.a huile

Reservoir hydr.

Vis a téte conique

Vis a téte hexagonale
Rondelle

Rondelle d’arrét
Support

Rondelle d’arrét

Vis a téte hexagonale

Instal.hid.dep6s.d.aceite

Deposito hidr.

Tornillo avellanado
Tornillo de cab.exagonal
Arandela

Arandela de seguridad
Soporte

Arandela de seguridad
Tornillo de cab.exagonal

4.0 45434

Hydr.-Anlage Olbehélter
Hydr. system oil tank
Instal.hyd.réserv.a huile
Instal.hid.dep6s.d.aceite

213472001

)

4.0

45198-0310




16

17

18

5

9 10

T
I
8
—
\_

Hydr.-Behalter
Hydr. tank
Reservoir hydr.
Deposito hidr.

404396

[1]l2]

4.0

45434-0310

Putzmei




404396 Hydr.-Behalter

1 212200009 1 .Oltank

2 214251001 1 .Schlauch

3 063565003 1 .Hohlschraube DN4 M10x1

4 037525008 2  .Dichtring A10x13,5 DIN7603-CU

5 212155002 1 .AuBengewindetille 6R 1/8”

6 212199000 1 .Stutzen

7 213646002 1 .PVC-Schlauch DN 50x5mm

8 001057007 4  .Schlauchschelle @ 50-70 x14,3

9 282252003 1 .VerschluBschraube VS-R1 1/2” WD
10 211371007 1 .Zylindersieb B40/50mm Lang
11 212215007 1 .Stutzen GES 22L/R1”-WD
12 041344000 2  .VerschluBschraube VS-R3/8” WD
13 036505003 2  .Sicherungsscheibe VS8
14 032336001 2  .Sechskantschraube M8x14 DIN933-8.8
15 037333009 2 .Scheibe A8,4 DIN9021-ST
16 213661003 1 .Schmutzfanger 1”
17 205968002 1 .Einschraubstutzen R1”’-RAD22
18 018848005 2  .Schlauchschelle g 11
19 013176002 1 .Einsteckhlilse 8X1

O

PutzY

Hydr. tank

.Oil tank

.Hose

.Banjo bolt
.Sealring

.Nozzle, male thread
.Connection

.PVC hose

.Hose clip

.Screw plug

Sieve

.Connection

.Screw plug

.Lock washer
.Hexagon head cap screw
.Washer

.Dirt trap

.Screwed socket
.Hose clip

.Insert sleeve

Reservoir hydr.

.Réservoir a huile
.Tuyau flexible

.Boulon creux a filet fem.
.Bague d’étanchéité
.Douiille filetée
.Manchon

.Flexible PVC

.Collier de serrage
.Bouchon obturateur
.Tamis

.Manchon

.Bouchon obturateur
.Rondelle d’arrét

.\Vis a téte hexagonale
.Rondelle

.Collecteur d'impuretes
.Manchon vissé
.Collier de serrage
.Douille en laiton

Deposito hidr.

.Deposito de aceite

.Tubo flexible

.Tornillo hueco

.Anillo de empaquetadura
.Manguito rosca exterior
.Racor

.Manguera PVC
.Abrazadera de manguera
.Tapo6n roscado

.Tamiz

.Racor

.Tapo6n roscado

Arandela de seguridad
.Tornillo de cab.exagonal
Arandela

.Colector de fango

.Racor para enroscar
.Abrazadera de manguera
.Boquilla en laton

Hydr.-Behalter
Hydr. tank
Reservoir hydr.
Deposito hidr.

404396

B 4.0

45434-0310




me

62

21 22 23

)

47

Hydr.-Leitungen SP11 DMR/DQR 213653008

Hydr. lines
Conduites hydr. B@@@

Tuberia hidr.

4.3

45237-0201

Putzmei




213653008 Hydr.-Leitungen Hydr. lines Conduites hydr. Tuberia hidr.
1 211212001 3  AuBengewindetille R1”m.WD Nozzle, male thread Douille filetée Manguito rosca exterior
2 248426006 1 Stutzen GES 35L/R1”-WD-A3L Connection Manchon Racor
3 042017006 2  Gummischlauch NW25x7 Rubber hose Tuyau flex. en caoutch. Manguera de goma
4 203562002 1 Filter Filter Filtre Filtro
5 203598005 1 .Wechseffilter .Change filter .Filtre remplacable .Filtro de cambio
6 044112006 1 Stutzen GFS 18L-40 Connection Manchon Racor
7 044131003 1 Stutzen GES 12L/ 7/16-20UNF Connection Manchon Racor
8 249488001 1 Hydr.-Schlauch 2ST RAD 12x1000; 90° Hydr. hose Flexible hydr. Tubo flexible hidr.
9 065314003 1 SAE-Adapter 11/4790° Adapter SAE Adaptateur SAE Adaptador SAE
10 042859002 1 O-Ring 37,7x3,53 DIN3771NBR O-ring Joint torique Junta térica
11 044204008 1 Uberwurfmutter BO-M 38S Union nut Ecrou borgne Tuerca de union
12 223353000 1 Rohrstutzen Union nipple Raccord Conexion hidraulico
13 002334004 4  Schlauchschelle J 40-60 Hose clip Collier de serrage Abrazadera de manguera
14 224418009 1 Gummischlauch NW38x6 Rubber hose Tuyau flex. en caoutch. Manguera de goma
15 041793004 1 Uberwurfmutter M22L Union nut Ecrou borgne Tuerca de unién
16 401039 1 Verteiler Distributor Distributeur Distribuidor
17 041810000 1 Keilring K-R 22L Tapered ring Bague conique Anillo cénico
18 213704009 8 Schlauchschelle J 38 Hose clip Collier de serrage Abrazadera de manguera
19 042017006 1 Gummischlauch NW25x7 Rubber hose Tuyau flex. en caoutch. Manguera de goma
20 085230002 2  Stutzen 90mm RAD25 Connection Manchon Racor
21 044202000 2 Uberwurfmutter BO-M 25S Union nut Ecrou borgne Tuerca de union
22 043000009 1 Verschraubung BO-REDVD 18L/25S PHR Fitting Raccord a vis Racor
23 044213002 2  Stutzen GES 18L/R3/4”-WD Connection Manchon Racor
24 235838005 1 Stutzen GES 25S/R3/4”-WD Connection Manchon Racor
25 042017006 1 Gummischlauch NW25x7 Rubber hose Tuyau flex. en caoutch. Manguera de goma
26 423117 1 Verteiler Distributor Distributeur Distribuidor
27 235838005 1 Stutzen GES 25S/R3/4”-WD Connection Manchon Racor
28 249495007 1 Hydr.-Schlauch 4SP RAD 15x700; 90° Hydr. hose Flexible hydr. Tubo flexible hidr.
29 409447 1 Stutzen GES 15L G/38 WD Connection Manchon Racor
30 409446 1 Stutzen GES 12L G3/8"WD Connection Manchon Racor
31 249486003 1 Hydr.-Schlauch 2ST RAD 12x850; 90° Hydr. hose Flexible hydr. Tubo flexible hidr.
32 211775001 7  Stutzen GES 18L/R 1/2” WD Connection Manchon Racor
33 044073006 3  Stutzen EWSD 18L Connection Manchon Racor
34 044088004 1 Stutzen ELSD 18L Connection Manchon Racor
35 042401007 1 Hydr.-Schlauch 4SP RAD 18Lx500 Hydr. hose Flexible hydr. Tubo flexible hidr.
O Hydr.-Leitungen SP11 DMR/DQR 213653008 4 3
]

Hydr. lines
Conduites hydr.
Tuberia hidr.

PutzY

2]

45237-0201




21 22 23

43 52

=1

s o
i

30 32 32 30

a7

Hydr.-Leitungen
Hydr. lines
Conduites hydr.
Tuberia hidr.

SP11 DMR/DQR 213653008

2180 4]

4.3

45237-0201

Putzmei




Hydr. hose

SAE flange

O-ring

Connection

Hydr. hose
Connection

Hydr. hose

Hydr. hose
Connection

Hydr. hose

Hydr. hose

Hydr. hose

Set of hydraulic pipes
Connection

Hydr. hose
Connection

Set of hydraulic pipes
Hydr. hose
High-pressure hose
Connection

Pressure gauge connection

Pressure gauge
Connection

Pipe clamp

Hexagon head cap screw
Lock washer

Hexagonal nut, self-lock
Hydr. hose

Connection

Connection

Orifice check valve
Connection

Sealing plug

Thrust ring

Union nut

Flexible hydr.

Bride SAE

Joint torique

Manchon

Flexible hydr.
Manchon

Flexible hydr.

Flexible hydr.
Manchon

Flexible hydr.

Flexible hydr.

Flexible hydr.

Jeu tuyaux hydrauliques
Manchon

Flexible hydr.
Manchon

Jeu tuyaux hydrauliques
Flexible hydr.

Tuyau flexible
Manchon

Raccord manomeétre
Manometre

Manchon

Collier

Vis a téte hexagonale
Rondelle d’arrét

Ecrou hexagonale frein
Flexible hydr.
Manchon

Manchon

Soupape de retenue
Manchon

Bouchon de fermeture
Cone de serrage
Ecrou borgne

Tubo flexible hidr.
Brida SAE

Junta torica

Racor

Tubo flexible hidr.
Racor

Tubo flexible hidr.
Tubo flexible hidr.
Racor

Tubo flexible hidr.
Tubo flexible hidr.
Tubo flexible hidr.
Juego tubos hidr.
Racor

Tubo flexible hidr.
Racor

Juego tubos hidr.
Tubo flexible hidr.
Latiguillo

Racor

Racor p. manometro
Mandmetro

Racor

Abrazadera de tubo
Tornillo de cab.exagonal
Arandela de seguridad
Tuerca exag., autofrenant
Tubo flexible hidr.
Racor

Racor

Valvula de retencién
Racor

Tapon de cierre

Aro de presion
Tuerca de unién

Hydr.-Leitungen

36 262096001 1 Hydr.-Schlauch 4SP RAD 18Lx800
37 066632001 1 SAE-Flansch D 3/4” 3000PSI
38 043157004 1 O-Ring 24,99x3,53DIN3771NBR
39 213491008 1 Stutzen GES 12L 7/8-14UNF
40 016525003 1 Hydr.-Schlauch 2ST RAD 12Lx750
41 213483003 1 Stutzen WFS 12L-35
42 249484005 1 Hydr.-Schlauch 2ST RAD 12x750; 90°
43 016502000 2 Hydr.-Schlauch 2ST RAD 12Lx500
44 044066000 4  Stutzen WSS 12L
45 016501001 2  Hydr.-Schlauch 2ST RAD 12Lx900
46 016527001 1 Hydr.-Schlauch 2ST RAD 12Lx1000
47 016504008 1 Hydr.-Schlauch 2ST RAD 12Lx600
48 213485001 1 Hydr.-Rohrsatz RAD12L
49 044058005 2  Stutzen GSS 12L
50 041105003 1 Hydr.-Schlauch 2ST RAD 12Lx800
51 244081005 2  Stutzen GES 12L/R1/2”-WD
52 213486000 1 Hydr.-Rohrsatz RAD12L
53 016543001 2 Hydr.-Schlauch 4SP RAD 18Lx700
54 064095006 1 HD-MeBschlauch NW2x630mm
55 044070009 1 Stutzen EWSD 8L
56 063358003 1 ManometeranschluB R1/4”
57 016373006 1 Manometer 0-250bar
58 044120001 1 Stutzen REDSD 18/12L
59 208978002 2 Rohrschelle g=22mm
60 032337000 1 Sechskantschraube M8x20 DIN933-8.8
61 036505003 1 Sicherungsscheibe VS8
62 034105007 1 Sechskantmutter, selbstsi M8 DIN985-10.
63 016536005 1 Hydr.-Schlauch 2ST RAD 12Lx350
64 044071008 1 Stutzen EWSD 12L
65 043624003 1 Stutzen EGESD 12L/R-WD
66 064908009 1 Drosselriickschlagventil 3/8”
67 044033004 1 Stutzen GES 18L/ 7/8-14UNF
68 041757008 1 VerschluBstopfen VS 12L/S
69 044190002 1 Druckring BO-DR 12L/S
70 044198004 1 Uberwurfmutter BO-M 12L

O

Hydr. lines
Conduites hydr.
Tuberia hidr.

Putzy

SP11 DMR/DQR

213653008

2514

4.3

45237-0201




Putzmei

[O] | 184
&
13
A\ &
| |
o} o
. o
o o [ ]
(-
Steuerschrank SP11E 213550004

Control cabinet
Armoire de commande
Armario de mando

[1]l2]

5.0

45221-0307




213550004 Steuerschrank SP11E

1 260393007 1 .Steuerschrank 12v

2 212692002 1 .Konsole

3 034104008 4  Sechskantmutter, selbstsi M6 DIN985-8

4 401329 4  Linsenschraube M6x16 -10.9

5 032313008 4  .Sechskantschraube M6x12 DIN933-8.8

6 036504004 8 .Sicherungsscheibe VS6

7 260392008 1 .Steuerschrank 15kW 400V 50Hz

8 213440004 2  .Halter

9 032337000 4  .Sechskantschraube M8x20 DIN933-8.8
10 034105007 8 .Sechskantmutter, selbstsi M8 DIN985-10
11 037107002 8 .Scheibe B8,4 DIN125-ST
12 066719005 1 .CEE-Wandgeratestecker 32A 380V 50Hz 5Polig
13 043115004 2  .Zylinderschraube M5x20 DIN912-8.8
14 037104005 2 .Scheibe B5,3 DIN125-ST
15 034103009 2  .Sechskantmutter, selbstsi M5 DIN985-8

O

PutzY

Control cabinet

.Control cabinet

.Console

.Hexagonal nut, self-lock
.Oval head screw
.Hexagon head cap screw
.Lock washer

.Control cabinet

.Holder

.Hexagon head cap screw
.Hexagonal nut, self-lock
.Washer

.CEE-wall appliance plug
.Cap head screw

.Washer

.Hexagonal nut, self-lock

Armoire de commande

.Armoire de commande
.Console

.Ecrou hexagonale frein
.Vis a tete goutte-de-suif
.Vis a téte hexagonale
.Rondelle d’arrét
Armoire de commande
.Support

.Vis a téte hexagonale
.Ecrou hexagonale frein
.Rondelle

.Fiche mural CEE

Vis a téte cylindrique
.Rondelle

.Ecrou hexagonale frein

Armario de mando

.Armario de mando
.Consola

.Tuerca exag., autofrenant
.Tornillo de cabeza lentej
.Tornillo de cab.exagonal
Arandela de seguridad
.Armario de mando
.Soporte

.Tornillo de cab.exagonal
.Tuerca exag., autofrenant
Arandela

.Enchufe mural CEE
.Tornillo cilindrico rosca
Arandela

.Tuerca exag., autofrenant

5.0 45223

5.0 45222

Steuerschrank
Control cabinet

SP11E

Armoire de commande

Armario de mando

213550004

)

5.0

45221-0307




1 13 1 4456 3 27 27 27

| Tr/26
|| 25
[e] -
|
| \
24 2 24
| R .1 e\ ATA] 4 AARLLE
M TG ' |
18 21 22 1918 23 18 20 18
Steuerschrank 15kW 400V 50Hz 260392008
Control cabinet 5 -
Armoire de commande B@
45222-0307

Armario de mando

Putzmeister




oONOO O~ OND-—=

260392008

222946007
288352004
288748003
288353003
288354002
288355001
240083007
232273003
229428007
223482007
210857001
062156002
436838

416699

223480009
223481008
248029005
021330005
232402007
224617004
231990002
223464009
231991001
002252005
060560001
268561006
248734002
232279007

_ W N - D 2 DND A0 2NN = = o ) =

Steuerschrank

.Stahlblechgehause
.Hauptschalter

.Trafo
.Sicherungsautomat
.Sicherungsautomat
.Sicherungsautomat
.Sicherungsdose
.KFZ-Sicherung
.Briickengleichrichter
.Thermistor-Motorschutz
.Relais

.Stecksockel
.Betriebsstundenzé&hler
.Phasenfolgerelais
.Drehstromschitz
.Drehstromschitz
Zeitrelais

.Endwinkel
.Reihenklemme
AbschluBplatte
.Reihenklemme
.Reihenklemme
.Reihenklemme
.Gummipuffer

Kette

.Schlisselring
.Elektrolytkondensator
.KFZ-Sicherung

15kW 400V 50Hz

63A; 18,5kW 400V
400VA

6A; 400V-AC
4A; 400V-AC
20A; 400V-AC
1-pol.

3A

35A

42V-AC

12V; 40/60A
5-pol.
12-24V
3x400V 50Hz
15kW; 42V
7,5kW; 42V
1,5-30s

4mm?2

4mm?

10mm?

10mm?

40x30 NBR60
G2x22 DIN5685

10000UF; 63V
20A

Putzy

Control cabinet

.Housing

.Main switch
.Transformer

.Safety cut-out

.Safety cut-out

.Safety cut-out

.Fuse box

.Fuse for vehicle

.Bridge rectifier
.Thermistor motor protect.
.Relay

.Plug-in socket
.Operating hours meter
.Phase sequence relay
.Three-phase curr.contacto
.Three-phase curr.contacto
.Time lag relay

.End bracket

.Series terminal

.Cover plate

.Series terminal

.Series terminal

.Series terminal

.Rubber buffer

.Chain

.Key ring

.Electrolytic capacitor
.Fuse for vehicle

Armoire de commande

.Carter vide
.Interrupteur principal
.Transformateur
.Coupe-circuit automatique .
.Coupe-circuit automatique .
.Coupe-circuit automatique .
.Boite a fusibles

.Fusible de véhicule
.Redresseur a pont
.Prot.moteur a thermistanc
.Relais

.Connecteur multi-broche
.Compteur heures marche
.Relais suite de phases
.Contacteur triphasé
.Contacteur triphasé
.Relais retardeur

.Equerre terminal

.Barrette a bornes

.Plaque de finition
.Barrette a bornes
.Barrette a bornes
.Barrette a bornes
.Tampon en caoutchouc
.Chaine

.Porte-clés
.Condensateur électro-chim.
.Fusible de véhicule .

Armario de mando

.Carcasa vacia
.Interruptor general
.Transformador

Fusible automatico
Fusible automatico
Fusible automatico

.Caja para fusibles
.Fusible del vehiculo
.Rectificador de puente
.Termistor guardamotor
.Rele

.Base de enchufe
.Cuentahoras

.Rele de sucesion de fases
.Contactor triphasico
.Contactor triphasico
.Rele de tiempo
.Angulo terminal
.Bornes en fila

.Placa final

.Bornes en fila

.Bornes en fila

.Bornes en fila

.Tope de goma
.Cadena

Anillo p. leva

Condensador electrolitico
Fusible del vehiculo

Steuerschrank
Control cabinet
Armoire de commande
Armario de mando

15kW 400V 50Hz

260392008

B 5.0

45222-0307




TD: Résch

O

11

22

23

19

19

21 20

19

Steuerschrank 12V
Control cabinet

Armoire de commande
Armario de mando

260393007

[1]l2]

5.0

45223-9809

Putzmei




260393007 1 Steuerschrank 12v

1 064439002 1 .Drucktaster

2 064703000 1 .Schutzkappe

3 064842000 1 .Stecker

4 232276000 1 .KFZ-Sicherung 7,5A

5 232278008 1 .KFZ-Sicherung 15A

6 240083007 2  .Sicherungsdose 1-pol.

7 067165001 1 .Drucktaster

8 243732009 1 .Schaltglied fur Taster 20

9 066870009 1 .Anzeigeschild fur Taster
10 067034006 1 Kipptaster 10A; 1S
11 247102004 1 .Leuchtdiode, griin 20mA; 12V
12 246799007 1 .Leuchtdiode, rot 20mA; 12V
13 210857001 1  .Relais 12V; 40/60A; 1Wechs
14 062156002 2  .Stecksockel
15 224151007 1 .Montageplatte
16 065151004 5 .Diode 1N5408
17 246289009 2  .Tastschalter 10A; 2Wechs
18 067037003 3  .Gummikappe
19 021330005 4  .Endwinkel
20 232402007 7  .Reihenklemme 4mm?
21 224617004 1 .AbschluBplatte
22 066937007 1 .AbschluBplatte
23 066936008 8 .Doppelstockklemme
24 065019007 1 .Schutzkappe
25 065018008 1 .Flanschdose 4-pol.+PE
26 213327004 1 .Funktionsschild
27 065938007 4 .Gummipuffer
28 041726000 3  .Gegenmutter PG16
29 238721009 3  .Mehrfach-Dichteinsatz PG16
30 060560001 1 .Kette G2x22 DIN5685
31 268561006 2  .Schlusselring
32 254601006 1 .SicherheitsschloB
33 210171004 1 ..Schllssel

O

PutzY

Control cabinet

.Press-button switch
.Protecting cap

.Plug

.Fuse for vehicle

.Fuse for vehicle

.Fuse box
.Press-button switch
.Circuit element f. button
.Sign for button

.Flip switch

.Light-emitt. diode, green
.Light-emitting diode, red
.Relay

.Plug-in socket
.Mounting plate

.Diode

.Push-button

.Rubber cap

.End bracket

.Series terminal

.Cover plate

.Cover plate

.Double plug-in terminal
.Protecting cap

.Flange socket
.Function sign

Armoire de commande

.Bouton poussoir
.Capuchon de protection
.Fiche méle

.Fusible de véhicule
.Fusible de véhicule
.Boite a fusibles

.Bouton poussoir

.Elém. de circuit p.bouton
.Plaque indicatr.p.bouton
.Clé basculante

.Diode lumineuse, verte
.Diode lumineuse, rouge
.Relais

.Connecteur multi-broche
.Plague de montage
.Diode

.Touche

.Capuchon en caoutchouc
.Equerre terminal
.Barrette a bornes
.Plaque de finition
.Plaque de finition
.Barrette a bornes
.Capuchon de protection
.Prise de cour.fem.a bride
.Plague de fonction

Armario de mando

.Tecla de empuje

.Tapa protectora
.Enchufe

.Fusible del vehiculo
.Fusible del vehiculo
.Caja para fusibles

.Tecla de empuje

.Elem. d.conex. p.pulsador
.Placa p.pulsador

.Tecla basculante

.Diodo luminoso, verde
.Diodo luminoso, rojo
.Rele

.Base de enchufe

.Placa de montaje

.Diodo

.Pulsador conectador
.Caperuza de goma
.Angulo terminal

.Bornes en fila

.Placa final

.Placa final

.Bornes en fila

.Tapa protectora

.Caja de enchufe abridado
.Placa de funcionamiento

.Rubber buffer .Tampon en caoutchouc .Tope de goma

.Counternut .Contre-écrou .Contratuerca

.Multiple sealing insert Insert d.joints multiples .Juntas insertas mdltiples

.Chain .Chaine .Cadena

.Key ring .Porte-clés Anillo p. leva

.Safety lock .Serrure de sécurité .Cerradura de seguridad

..Key .Clé ..Llave
Steuerschrank 12V 260393007

Control cabinet
Armoire de commande
Armario de mando

5.0

45223-9809

)




Ruckleuchtengarnitur 12V
Set of rear lights
Combinaison de feux arr.
Juego de luz traseras

207525003

[1]l2]

2.4

44444-0311

Putzmei




© O N O~ WN =

207525003 Ruckleuchtengarnitur 12V Set of rear lights Combinaison de feux arr.  Juego de luz traseras
207878006 1 .Ruckleuchte links m.GLAS .Rear light, left-hand .Feu arriere gauche .Luz trasera izquierda
207880007 1 .Rickleuchte rechts .Rear light, right-hand .Feu arriere droit .Luz trasera derecha
207879005 2  .Ersatzglas .Spare glass Verre de rechange .Vidrio de repuesto
207881006 1 .NebelschluBleuchte .Rear fog lamp .Feu brouillard .Lampara trasera antiniebl
207882005 1 .Ersatzglas .Spare glass Verre de rechange .Vidrio de repuesto
016924002 1 .Stecker 7Polig 12V .Plug .Fiche male .Enchufe

041192003 5 .Gluhlampe 12V 21W BA15S .Light bulb .Lampe a incandescence .Lampara de incandescencia
041264009 2  .Gluhlampe 12V 10W BA15S .Light bulb .Lampe a incandescence .Lampara de incandescencia
001066001 2  .Dreieckriuckstrahler .Triangular reflector .Catadioptre triangulaire .Piloto d.reflejos triang.

Ruckleuchtengarnitur 12V
Set of rear lights
Combinaison de feux arr.
Juego de luz traseras

207525003

S 2.4

44444-0311

PutzY




Putzmei

Schneckenpumpe
Worm pump
Pompe a vis
Bomba sin fin

213086002

[1]l2]

6.0

45146-0503




213086002 1 Schneckenpumpe Worm pump Pompe a vis Bomba sin fin
1 211278003 1 Férderschnecke 3L7 D 49,0 S=80L Rotor Vis de transporte Sinfin de transporte
2 211503008 1 Schneckenmantel 3L7 Gelb Stator Jaquette Camisa
O Schneckenpumpe 213086002 6 0
]

Bomba sin fin

Worm pump
l Pompe a vis B@
l 45146-0503

PutzY




me

= 86 Nm

Antrieb 213651000
Drive (S;I:E;
Entrainement {j[j

\ Accionamiento

45195-0404
Putzn




213651000 Antrieb
1 213650001 1 Hydr.-Motor
2 031873002 4  Zylinderschraube M12x35 DIN912-8.8
3 036507001 5  Sicherungsscheibe VS12
4 084013000 2  Gummischeibe
5 202336006 1 Klemmring
6 204257002 1 Klemmring
7 031946007 2  Stiftschraube M10x50 DIN939-8.8
8 033604004 2  Hutmutter M10 DIN917-MS
9 212375002 1 Mitnehmer
10 032379000 1 Sechskantschraube M12x40 DIN933-8.8
11 036506002 2  Sicherungsscheibe VS10
12 003549005 1 Kegelschmiernippel AM10x1 DIN71412
13 065971006 1 Schutzkappe
14 044005003 1 Stutzen GES 6LR
15 018177006 1 Verschraubung K-EWV 6L
16 042385000 1 Verschraubung K-GEV 6LM
17 214250002 1 Schlauch L=670mm
18 063347001 1 Befestigungsmittel
O

PutzY

Drive

Hydr. motor
Cap head screw
Lock washer
Rubber disc
Clamping ring
Clamping ring
Stud

Cap nut

Driver

Hexagon head cap screw
Lock washer

Entrainement

Moteur hydr.

Vis a téte cylindrique
Rondelle d’arrét
Rondelle caoutchouc
Bague de serrage
Bague de serrage
Goujon fileté

Ecrou borgne
Entraineur

Vis a téte hexagonale
Rondelle d’arrét

Accionamiento

Motor hidr.

Tornillo cilindrico rosca
Arandela de seguridad
Disco de goma

Anillo opresor

Anillo opresor

Tornillo con pivote
Tuerca caperuza
Arrastrador

Tornillo de cab.exagonal
Arandela de seguridad

Conical lubr. nipple Graisseur Engrasador

Protecting cap Capuchon de protection Tapa protectora

Connection Manchon Racor

Fitting Raccord a vis Racor

Fitting Raccord a vis Racor

Hose Tuyau flexible Tubo flexible

.Glue .Moyen de fixation .Pegamento de fijacion
Antrieb 213651000 6 3
Drive -
Entrainement

Accionamiento

45195-0404

)




12

Druckstutzen 100bar 27/103
Pressure connection

Tubulure de pression

Tubuladura de presion

213657004

[1]l2]

7.1

45194-0310

Putzmei




213657004 Druckstutzen 100bar 27/103

1 424263 1 .Druckstutzen L6-L7

2 412393 1 ..Druckstutzen

3 211535005 2  ..Nockenhebel

4 001698000 2  ..Sicherungsring 235x2

5 211610001 2  ..Spannstift 6x36mm DIN7344

6 213266000 1 ..Rechteckdichtring 67x51x6mm

7 426388 1 .Manometer 0-100 bar

8 426369 1 ..Manometer 0-100bar

9 415424 1 ..Kupplungsring DN50 1”
10 037112000 2 .Scheibe B21 DIN125-ST
11 213333001 2  .Sechskantmutter BM20 DIN6330-10
12 208673006 1 .Zwischenring L6-L88
13 017276005 1 .O-Ring 106x3 DIN3771NB70
14 010266009 2  .Zuganker M20x580
15 033710008 2  .Sechskantmutter M20 DIN934-8

O

PutzY

Pressure connection

.Pressure connection
..Pressure connection
..Cam lever
..Securing ring
..Dowel pin

..Plain compression ring
.Pressure gauge
..Pressure gauge
..Coupling ring
.Washer

.Hexagonal nut
.Intermediate ring
.O-ring

.Tie rod

.Hexagonal nut

Tubulure de pression

.Tubulure de pression
..Tubulure de pression
..Levier a cames
..Circlip

..Goupille de serrage

..Segment de pist. rectang.

.Manometre

..Manometre

..Bague de raccordement
.Rondelle

.Ecrou hexagonale
.Bague intermédiaire
.Joint torique

.Tirant

.Ecrou hexagonale

Tubuladura de presion

.Tubuladura de presién
..Tubuladura de presion
..Palanca de levas
..Anillo de seguridad
..Pasador elastico
.Junta

.Manémetro
..Manémetro

.Anillo de acoplamiento
Arandela

.Tuerca exagonal
.Anillo intermedio
Junta torica

.Tirante

.Tuerca exagonal

213657004

)

Druckstutzen 100bar 2”/103
Pressure connection
Tubulure de pression

Tubuladura de presion

7.1

45194-0310




°
1

10, 28, 39

42

G

31 34 30 47

Putzmei

Schwenkmischer
Swinging mixer
Malaxeur pivotable
Mezclador giratorio

SP11 DMB

212839001

[12]ls] 4

8.0

45158-0401




212839001 Schwenkmischer SP11 DMB
1 212395008 1 .Schwenkmischer
2 212834006 1 .Mischerwelle @ 48mm;L=1087mm
3 210132001 3  .Mischflugel rechts
4 210131002 3  .Mischflugel links
5 210152007 2  .Abstreifer
6 210130003 12 .Unterlage
7 032151008 10  .Sechskantschraube M10x85 DIN931-8.8
8 037331001 12 .Scheibe A10,5 DIN9021-ST
9 032155004 2  .Sechskantschraube M10x110 DIN931-8.8
10 034106006 32  .Sechskantmutter, selbstsi M10 DIN985-8.
11 212840003 2 .Lagerflansch
12 210304004 2  .Gummischeibe
13 212835005 3  .Scheibe J 61,8x36x3mm
14 211962005 1 .Lagerung
15 405517 1 .Hydr.-Motor
16 212518005 1 .Konsole
17 212837003 2  .Bugelelement mit Gummi
18 032379000 4  .Sechskantschraube M12x40 DIN933-8.8
19 036507001 4  .Sicherungsscheibe VSi12
20 032356007 1 .Sechskantschraube M10x20 DIN933-8.8
21 032358005 8 .Sechskantschraube M10x30 DIN933-8.8
22 037108001 21 .Scheibe B10,5 DIN125-ST
23 212576005 1 .Mitnhehmer
24 036505003 1 .Sicherungsscheibe VS8
25 032337000 1 .Sechskantschraube M8x20 DIN933-8.8
26 001603008 1 .Mértelschlauch @ 35x7,5
27 042928001 1 .Sechskantschraube M12x65 DIN931-10.9
28 204246000 1 .Sechskantmutter, selbstsi VM12 DIN980-10.
29 212574007 1 .Mischergrill
30 209770005 1 .Aufnahme
31 209368006 1 .Gleitlager
32 032142004 12 .Sechskantschraube M10x40 DIN931-8.8
33 036506002 1 .Sicherungsscheibe VS10
34 042546001 2  .Spannstift 5x32 DIN1481
35 212238000 1 .Welle
O

PutzY

Swinging mixer

.Swinging mixer

.Mixer shaft

.Mixing paddle, right
.Mixing paddle, left
.Scraper

.Support

.Hexagon head cap screw
.Washer

.Hexagon head cap screw
.Hexagonal nut, self-lock
.Bearing flange

.Rubber disc

.Washer

.Bearing

.Hydr. motor

.Console

.Rubber buffer, U-part
.Hexagon head cap screw
.Lock washer

.Hexagon head cap screw
.Hexagon head cap screw
.Washer

.Driver

.Lock washer

.Hexagon head cap screw
.Mortar hose

.Hexagon head cap screw
.Hexagonal nut, self-lock
.Mixer grid

.Support

.Slide bearing

.Hexagon head cap screw
.Lock washer

Malaxeur pivotable

.Malaxeur pivotable
Arbre malaxeur

Alilette d.malaxage,droite
Ailette d.malaxage,gauche
.Racleur

.Support

.Vis a téte hexagonale
.Rondelle

.Vis a téte hexagonale
.Ecrou hexagonale frein
.Bride palier

.Rondelle caoutchouc
.Rondelle

.Palier

.Moteur hydr.

.Console

.Elément d’étrier

.Vis a téte hexagonale
.Rondelle d’arrét

.Vis a téte hexagonale
.\Vis a téte hexagonale
.Rondelle

.Entraineur

.Rondelle d’arrét

.Vis a téte hexagonale
.Tuyau flexible mortier
.\Vis a téte hexagonale
.Ecrou hexagonale frein
.Grille malaxeur
.Logement

.Palier glisseur

.\Vis a téte hexagonale
.Rondelle d’arrét

Mezclador giratorio

.Mezclador giratorio

Arbol mezclador

.Aspa mezcladora, derecha
.Aspa mezcladora,izquierda
.Rascador

.Suplemento

.Tornillo de cab.exagonal
Arandela

.Tornillo de cab.exagonal
.Tuerca exag., autofrenant
.Brida del cojinete

.Disco de goma

Arandela

.Cojinete

.Motor hidr.

.Consola

.Elemento de estribo
.Tornillo de cab.exagonal
.Arandela de seguridad
.Tornillo de cab.exagonal
.Tornillo de cab.exagonal
Arandela

Arrastrador

.Arandela de seguridad
.Tornillo de cab.exagonal
.Manguera

.Tornillo de cab.exagonal
.Tuerca exag., autofrenant
Parrilla

.Soporte

.Cojinete de friccién
.Tornillo de cab.exagonal
.Arandela de seguridad

8.4 45159

8.4 45160

.Dowel pin .Goupille de serrage .Pasador elastico
.Shaft Arbre .Eje
Schwenkmischer SP11 DMB 212839001

Swinging mixer
Malaxeur pivotable
Mezclador giratorio

2]

8.0

45158-0401




42 43

G

31 34 30 47

Putzmei

Schwenkmischer
Swinging mixer
Malaxeur pivotable
Mezclador giratorio

SP11 DMB

212839001

2180 4]

8.0

45158-0401




.Centering ring

.Hexagon head cap screw
.Washer

.Hexagonal nut, self-lock
.Safety switch

.Oval head counters. screw
.Strip

.Cap head screw
.Hexagon head cap screw
.Hexagonal nut

.Plastic handle

.Leg spring

.Hexagon head cap screw
.Hexagon head cap screw
.Washer

.Cover

.Protective frame

.Holder

.Flat head screw
.Hexagonal nut

.Washer

.Hexagonal nut

.Lock washer

.Lock washer

.Rubber buffer

.Lock washer

Articulation a rotule
.Vis a téte hexagonale
.Rondelle

.Ecrou hexagonale frein
Interrupteur de sécurité
.Vis a téte conique bombée
.Listel

Vis a téte cylindrique
.Vis a téte hexagonale
.Ecrou hexagonale
.Poignée plastique
.Ressort a branches
.Vis a téte hexagonale
.\Vis a téte hexagonale
.Rondelle
.Recouvrement

.Etrier de protection
.Support

.Vis a téte conique
.Ecrou hexagonale
.Rondelle

.Ecrou hexagonale
.Rondelle d’arrét
.Rondelle d’arrét
.Tampon en caoutchouc
.Rondelle d’arrét

.Cojinete de rétula
.Tornillo de cab.exagonal
Arandela

.Tuerca exag., autofrenant
.Interruptor de seguridad
.Tornillo avellanado gota
.Liston

.Tornillo cilindrico rosca
.Tornillo de cab.exagonal
.Tuerca exagonal
Asidero plastico

.Muelle con patas
.Tornillo de cab.exagonal
.Tornillo de cab.exagonal
Arandela

.Proteccion

.Estribo de proteccion
.Soporte

.Tornillo avellanado
.Tuerca exagonal
Arandela

.Tuerca exagonal
.Arandela de seguridad
.Arandela de seguridad
.Tope de goma
.Arandela de seguridad

Schwenkmischer

36 212239009 1 .Gelenklager
37 032318003 3  .Sechskantschraube M6x25 DIN933-8.8
38 037330002 3  .Scheibe A6,4 DIN9021-ST
39 034104008 3  .Sechskantmutter, selbstsi M6 DIN985-8.
40 403092 1 .Sicherheitsschalter
41 266385006 1 .Linsensenkschraube M4x12 DIN966
42 212842001 1 .Leiste L=20x60x520mm
43 031831002 3  .Zylinderschraube M8x25 DIN912-8.8
44 032317004 1 .Sechskantschraube M6x20 DIN933-8.8
45 033704001 1 .Sechskantmutter M6 DIN934-8.
46 063230008 1 .Kunststoffgriff @19
47 213013004 1 .Schenkelfeder @=4mm/QI39mm/L=5mm
48 032356007 1 .Sechskantschraube M10x20 DIN933-8.8
49 032409006 1 .Sechskantschraube M16x20 DIN933-8.8
50 037111001 1 .Scheibe B17 DIN125-ST
51 212998007 1 .Abdeckung
52 212731002 1 .Schutzblgel
53 213642006 2  .Halter
54 213692001 2  .Senkschraube M6X60 DIN 7991
55 033704001 2  .Sechskantmutter M6 DIN934-8.
56 037331001 1 .Scheibe A10,5 DIN9021-ST
57 033706009 2  .Sechskantmutter M10 DIN934-8.
58 036506002 2  .Sicherungsscheibe VS10
59 036509009 1 .Sicherungsscheibe VS16
60 003339008 1 .Gummipuffer 40x10-VUL 80
61 036504004 2  .Sicherungsscheibe VS6

O

Swinging mixer
Malaxeur pivotable
Mezclador giratorio

PutzY

SP11 DMB

212839001

2514 8.0

45158-0401




Putzmei

Lagerflansch
Bearing flange
Bride palier
Brida del cojinete

212840003

[1]l2]

8.4

45159-0401




212840003 1 Lagerflansch
1 212508002 1 .Lagerflansch
2 223822007 1 .Gelenklager
3 003549005 1 .Kegelschmiernippel AM10x1 DIN71412
4 018891007 1 .Dichtring A10x16 DIN7603
5 041389007 1 .Sechskantschraube M10x16 DIN933-8.8
6 212838002 1 .Buchse 35x40x25
7 036314003 1 .Sicherungsring 62x2 DIN472
O

PutzY

Bearing flange

.Bearing flange
.Centering ring
.Conical lubr. nipple

.Sealring

.Hexagon head cap screw

.Bush

.Securing ring

Bride palier

.Bride palier
Articulation a rotule
.Graisseur

.Bague d’étanchéité
.\Vis a téte hexagonale
.Douille

.Circlip

Brida del cojinete

.Brida del cojinete
.Cojinete de rétula
.Engrasador

Anillo de empaquetadura
.Tornillo de cab.exagonal
.Casquillo

.Anillo de seguridad

Lagerflansch
Bearing flange
Bride palier
Brida del cojinete

212840003

B 8.4

45159-0401




me

1,14 @jj@
@

141i
M
5 @fﬁ@
6 4 8
°)
[ /i ?f ] I i A
@ 12
® 11
O Lagerung 211962005
Bearing - 4

l Palier B@
Cojinete 451 60'0401

Putzmei




211962005 1 Lagerung
1 211970000 1 .Lager
2 209770005 2 .Aufnahme
3 209368006 2 .Gleitlager
4 042784009 1 .Kugelknopf C50/M12 DIN319-FS
5 213201007 1 Zugfeder
6 211977003 1 .Hebel
7 032356007 2  .Sechskantschraube M10x20 DIN933-8.8
8 036506002 2  .Sicherungsscheibe VS10
9 042546001 2  .Spannstift 5x32 DIN1481
10 066961002 1 .Gummipuffer 25x17
11 034104008 1 .Sechskantmutter, selbstsi M6 DIN985-8.
12 037105004 1 .Scheibe B6,4 DIN125-St
13 032378001 4  .Sechskantschraube M12x35 DIN933-8.8
14 034107005 4  .Sechskantmutter, selbstsi M12 DIN985-8.
15 037110002 4  .Scheibe B13 DIN125-St
O

PutzY

Bearing

.Bearing

.Support

.Slide bearing

.Spherical button

.Traction spring

Lever

.Hexagon head cap screw
.Lock washer

.Dowel pin

.Rubber buffer
.Hexagonal nut, self-lock
.Washer

.Hexagon head cap screw
.Hexagonal nut, self-lock

Palier

.Palier

.Logement

.Palier glisseur
.Poignee spherique
.Ressort de traction
Levier

.\Vis a téte hexagonale
.Rondelle d’arrét
.Goupille de serrage
.Tampon en caoutchouc
.Ecrou hexagonale frein
.Rondelle

.\Vis a téte hexagonale
.Ecrou hexagonale frein

Cojinete

.Soporte

.Soporte

.Cojinete de friccién
.Boton esferico

.Muelle de traccion
.Palanca

.Tornillo de cab.exagonal
.Arandela de seguridad
.Pasador elastico

.Tope de goma

.Tuerca exag., autofrenant
Arandela

.Tornillo de cab.exagonal
.Tuerca exag., autofrenant

.Washer .Rondelle Arandela
Lagerung 211962005
Bearing -
Palier B@
Cojinete 45160-0401




B2

21, 22, 23

o ©

e

-
a

(3 ©

T
/_/\
|y
11
N
9-& 12
\ 7, | 14
C — — 13
213399003

Schutzgitter
Protective grid

Grille de protection
Rejilla de proteccion

[1]l2]

8.8

45156-0401

Putzmei




280X26X3 LK=62
M8x35 DIN603

M8 DIN985-8.
SW13x19 S.MUTT.M8
5x32 DIN1481
M10x16 DIN933-8.8
40x10-VUL 80

AB,4 DIN9021-ST
M6 DIN985-8.

M6x18 DIN933-8.8

M8x16 DIN933-8.8

213399003 Schutzgitter
1 213394008 1 .Schutzgitter
2 212065008 1 Welle
3 213343004 1 .Schraube
4 209763009 1 .Gelenklager
5 209738005 1 .Gummischeibe
6 209365009 1 .Klemmring
7 032653001 3  .Flachrundschraube
8 293146001 2  .Sechskantmutter, selbstsi
9 208180007 2  .Schutzkappe
10 042546001 2  .Spannstift
11 209368006 1 .Gleitlager
12 209770005 1 Aufnahme
13 041389007 1 .Sechskantschraube
14 036506002 1 .Sicherungsscheibe VS10
15 003339008 2  .Gummipuffer
16 210508004 1 .Halter
17 403091 1 .Sicherheitsschalter
18 037330002 2 .Scheibe
19 034104008 2  .Sechskantmutter, selbstsi
20 041529003 2  .Sechskantschraube
21 213292003 1 .Sicherungsseil
22 032333004 1 .Sechskantschraube
23 036505003 1 .Sicherungsscheibe VS8
O

PutzY

Protective grid

.Protective grid

.Shaft

.Screw

.Centering ring

.Rubber disc

.Clamping ring

.Cup square bolt
.Hexagonal nut, self-lock
.Protecting cap

.Dowel pin

.Slide bearing

.Support

.Hexagon head cap screw
.Lock washer

.Rubber buffer

.Holder

.Safety switch

.Washer

.Hexagonal nut, self-lock
.Hexagon head cap screw
.Safety rope

.Hexagon head cap screw
.Lock washer

Grille de protection

.Grille de protection
Arbre

Vis

.Articulation a rotule
.Rondelle caoutchouc
.Bague de serrage
.Boulon a téte plate
.Ecrou hexagonale frein
.Capuchon de protection
.Goupille de serrage
.Palier glisseur
.Logement

.Vis a téte hexagonale
.Rondelle d’arrét
.Tampon en caoutchouc
.Support

Interrupteur de sécurité
.Rondelle

.Ecrou hexagonale frein
.\Vis a téte hexagonale
.Cable de sécurité

.Vis a téte hexagonale
.Rondelle d’arrét

Rejilla de proteccion

.Rejilla de proteccion
.Eje

.Tornillo

.Cojinete de rotula
.Disco de goma

.Anillo opresor

.Tornillo aplastado
.Tuerca exag., autofrenant
.Tapa protectora
.Pasador elastico
.Cojinete de friccién
.Soporte

.Tornillo de cab.exagonal
.Arandela de seguridad
.Tope de goma

.Soporte

.Interruptor de seguridad
Arandela

.Tuerca exag., autofrenant
.Tornillo de cab.exagonal
.Cable de seguridad
.Tornillo de cab.exagonal
.Arandela de seguridad

Schutzgitter
Protective grid
Grille de protection
Rejilla de proteccion

213399003

B 8.8

45156-0401




[ ]
1
= 125Nm
= 89Nm
12 14
21
23 22
‘ .
> ©
i P
20
18 @@
19 17
14
O Fahreinrichtung 1000 kg 212294002
Chassis -

l Chassis B@
Chasis 451 00'0009

Putzmei




Chéssis

Chéssis

Vis a téte hexagonale
Rondelle

Ecrou hexagonale frein
Roue, cpl.

Aile

Ecrou hexagonale frein
Vis a téte hexagonale
Rondelle

Tampon en caoutchouc
Rondelle

Catadioptre, jaune
Catadioptre, blanc
Rivet aveugle

Rondelle d’arrét

Vis a téte hexagonale
Prise femelle de courant
Vis a téte cylindrique
Rondelle d’arrét

Ecrou de rivet aveugle

Chasis

Chasis

Tornillo de cab.exagonal
Arandela

Tuerca exag., autofrenant
Rueda, cpl.
Guardabarros

Tuerca exag., autofrenant
Tornillo de cab.exagonal
Arandela

Tope de goma

Arandela

Piloto d.reflejos,amarill
Piloto de reflejos,blanco
Remache de macho
Arandela de seguridad
Tornillo de cab.exagonal
Caja de enchufe

Tornillo cilindrico rosca
Arandela de seguridad
Tuerca ciega

Systeme de couplage cable Dispos.d.enchufe de cable

.Fiche male

.Céble

Rondelle d’arrét

Vis a téte hexagonale
Rondelle

Vis a téte hexagonale

.Enchufe

.Cable

Arandela de seguridad
Tornillo de cab.exagonal
Arandela

Tornillo de cab.exagonal

9.0 45465

9.0 44950

212294002 Fahreinrichtung 1000 kg Chassis
1 405357 1 Fahrgestell 1000 kg Chassis
2 213123004 6  Sechskantschraube M12x35 DIN933-10.9 Hexagon head cap screw
3 037336006 8 Scheibe A13 DIN9021-ST Washer
4 204246000 10  Sechskantmutter, selbstsi VM12 DIN980-10. Hexagonal nut, self-lock
5 211904005 2  Rad kpl. 165SRx13 Wheel, cpl.
6 212872000 2  Kotffligel 680x335x260MM Mudguard
7 034105007 12 Sechskantmutter, selbstsi M8 DIN985-10. Hexagonal nut, self-lock
8 032337000 12 Sechskantschraube M8x20 DIN933-8.8 Hexagon head cap screw
9 037333009 12 Scheibe A8,4 DIN9021-ST Washer
10 004186001 1 Gummipuffer 75x30 NBR60 Rubber buffer
11 036983007 6 Scheibe 13 DIN6916-C45 Washer
12 207707009 4 Ruckstrahler gelb 90x40mm 2x4,2mm GELB Reflector, yellow
13 203469008 2  Ruckstrahler weiB 94x44x6,5 Reflector, white
14 063999006 12 Blindniet 4x10 -Al Blind rivet
15 036505003 4  Sicherungsscheibe VS8 Lock washer
16 032333004 4  Sechskantschraube M8x16 DIN933-8.8 Hexagon head cap screw
17 016923003 1  Steckdose 7Polig 12V Socket
18 214204003 1 Zylinderschraube M5x25 DIN912-8.8 Cap head screw
19 042132004 3  Sicherungsscheibe VS5 Lock washer
20 208690005 3  Blindnietmutter M5 Verz. Blind rivet nut
21 205932009 1 Kabelsteckverbindung 2,5m 7Polig Cable plug connection
22 016924002 2  .Stecker 7Polig 12V .Plug
23 223218006 1 .Kabel .Cable
24 036507001 1 Sicherungsscheibe VS12 Lock washer
25 032378001 4  Sechskantschraube M12x35 DIN933-8.8 Hexagon head cap screw
26 213009005 1 Scheibe Washer
27 032375004 1 Sechskantschraube M12x20 DIN933-8.8 Hexagon head cap screw
O Fahreinrichtung 1000 kg
Chassis
I:L Chéssis
Chasis

Putzy

212294002

)

9.0

45100-0009




Fahrgestell 1000 kg
Chassis

Chassis

Chasis

405357

[1]l2]

9.1

45465-0401

Putzmei




405357 Fahrgestell 1000 kg
1 212156001 1 Achse GFA 10-1275-825
2 211897002 1 .Deichsel
3 212682009 1 .Deichselzwischenstiick V15
4 212153004 1 .Kugelkupplung
5 213253000 1 .Bolzen M28x1,5
6 213254009 1 .Knebel M28x1,5
7 213100001 1 .Gewindebolzen M20x1,5
8 213099002 1 .Feststellknebel M20x1,5
O

Putzy

Chassis

Axle
.Towbar

.Towbar intermed. section

.Ball coupling
.Bolt

.Toggle
.Threaded bolt
.Locking handle

Chassis

.Essieu

.Timon

.Piéce intermédiaire timon
.Raccord a bille

.Goujon

.Garrot

.Boulon filete

.Garrot de blocage

Chasis

.Eje

.Barra de remolque

.Pza interm.barra remolque
.Acoplamiento de bola
.Bulén

.Muletilla

.Perno roscado

.Muletilla de bloqueo

9.2 45212

Fahrgestell
Chassis
Chassis
Chasis

1000 kg

405357

)

9.1

45465-0401




Putzmei

Rad kpl. 165SRx13
Wheel, cpl.
Roue, cpl.
Rueda, cpl.

211904005

[1]l2]

9.1

44950-0401




165SRx13

165SRx13 DIN7803
4 1/2JX13H2 ET 30 10
43GS11,5 DIN7780

211904005 Rad kpl.
1 062727004 1 .Reifen
2 206037000 1 .Felge
3 062462000 1 .Schlauchventil
4 062463009 1 .Ventilkappe

Wheel, cpl. Roue, cpl. Rueda, cpl.
.Tyre .Pneu .Neumatico
.Wheel rim Jante .Llanta
.Tube valve .Soupape d.l.chambre & air .Véalvula del neumético
.Valve cap .Capuchon de soupape .Casquete de valvula
Rad kpl. 165SRx13 211904005
Wheel, cpl. 9 - 1
Roue, cpl. B@
Rueda, Cp| 44950-0401

PutzY







212156001

—_

Achse

1 213818005 8 .Kegelbundschraube

2 210739006 2 .Kappe

3 213850005 2 .Laufnabe

4 213821005 2  .Flanschmutter

5 213835004 2  .Schragkugellager

6 211634003 2  .Sicherungsring J64x2
7 213852003 2 .Dichtscheibe

O

PutzY

Axle

.Bolt

.Cap

.Hub

.Flange nut

Angular ball bearing
.Securing ring
.Gasket

Essieu

\Vis

.Capuchon

.Moyeu

.Ecrou de bride
.Roulement billes oblique
.Circlip

.Rondelle d’étanchéité

Eje

.Tornillo

.Cofia

.Cabeza

.Tuerca de brida
.Rodamiento bolas oblicuo
.Anillo de seguridad
.Arandela de empaquetadura

Achse
Axle
Essieu
Eje

212156001 9 2
]
B@ 45212-0401




me

12,16

16 1

Haube 213411004
Hood | 5
bg
Capot 45217-0401




Hood

Hood

.Hood

.Handle

Adhesive tape

.Strip terminal

.Sealing profile

.Blind rivet

.Counter hook

.Sealing profile
.Insulating jacket
.Hexagon head cap screw
.Hexagonal nut, self-lock
.Lock washer
Pneumatic spring
Washer

Hexagonal nut, self-lock
Toggle-type fastener
Toggle-type fastener
Hinge

Flat head screw
Hexagonal nut

Strip terminal

Capot

Capot

.Capot

.Poignée

.Ruban adhésif
.Reglette de bornes
.Joint d’étanch. profilé
.Rivet aveugle
.Contre-agrafe

.Joint d’étanch. profilé
.Tapis isolant

.Vis a téte hexagonale
.Ecrou hexagonale frein
.Rondelle d’arrét
Ressort pneumatique
Rondelle

Ecrou hexagonale frein
Fermeture a genouillere
Fermeture a genouillere
Articulation a charniere
Vis a téte conique
Ecrou hexagonale
Reglette de bornes

Capot

Capot

.Capot

.Empunadura

.Cinta adhesiva

.Regleta de bornes
.Perfil-junta

.Remache de macho
.Contra-gancho
.Perfil-junta

.Manta antiacustica
.Tornillo de cab.exagonal
.Tuerca exag., autofrenant
.Arandela de seguridad
Amortiguador de gas
Arandela

Tuerca exag., autofrenant
Cierre

Cierre

Bisagra

Tornillo avellanado
Tuerca exagonal
Regleta de bornes

213411004 Haube
1 404488 1 Haube
2 213392000 1 .Haube
3 015594006 2  .Handgriff
4 204108009 5 .Klebeband 0,4x19MM
5 203917000 5 .Klemmleiste
6 203918009 5  .Dichtungsprofil
7 063999006 26  .Blindniet 4x10 -Al
8 205737000 2 .Gegenhaken
9 066239006 2  .Dichtungsprofil B1
10 213517005 1 .Dammatte
11 032301007 4  .Sechskantschraube M5x12 DIN933-8.8
12 034103009 4  Sechskantmutter, selbstsi M5 DIN985-8
13 042132004 4  Sicherungsscheibe VS5
14 213439002 2  Gasfeder 500N LZ205LA325
15 037107002 4  Scheibe B8,4 DIN125-ST
16 034105007 4  Sechskantmutter, selbstsi M8 DIN985-10
17 205739008 1 SpannverschluB
18 205738009 1 SpannverschluB
19 204095002 2  Scharnier 100x60x6
20 043472006 8 Senkschraube M8x30 DIN7991
21 033705000 8 Sechskantmutter M8 DIN934-8
22 208768005 4  Klemmleiste 8X15X85,2mm-M8x65
O Haube
Hood
I:L Capot
Capot

PutzY

213411004

)

9.5

45217-0401




“10.0

1160000
B@ 45329-0005




211600008 Kupplung M50/G2” IG
1 211535005 2  .Nockenhebel
2 001698000 2  .Sicherungsring 235x2
3 211610001 2  .Spannstift 6x36mm DIN7344
4 213266000 1 .Rechteckdichtring 67x51x6mm

Putzy

Coupling Accouplement Acoplamiento

.Cam lever .Levier a cames .Palanca de levas
.Securing ring .Circlip .Anillo de seguridad
.Dowel pin .Goupille de serrage .Pasador elastico
.Plain compression ring .Segment de pist. rectang. .Junta

Kupplung

Coupling
Accouplement
Acoplamiento

M50/G2” IG 211600008 1 0 0
]
B@ 45329-0005




Spritzgerat, kurz 408237
Spray pipe, short 1 1 - O
Lance courte B@

_ Proyector corto 45558-0212




408237 Spritzgerét, kurz
1 214770003 1 .Spritzkopf DN25
2 405939 1 .Luftdiisenrohr DA=10 DI=6
3 031441007 1 .Flugelschraube M8x20 DIN316-4.6
4 041675009 1 .Rohrdoppelnippel 1”"x38 DIN2982
5 403330 1 .Kupplung
6 207496006 1 .PVC-Gewebeschlauch 10x3mm
7 207570003 1 .AuBengewindetille LW9 R 3/8”
8 002335003 2  .Schlauchschelle g17
9 203198007 2  .Kugelhahn DN10; R3/8”
10 203137000 1 .Schlauchklammer o044
11 041403006 1 .Kupplung R3/8” AG GKA38
12 211046002 1 .Kugelhahn DN20 PN25 AG1”/IG1”
13 214754003 1 .Gummifeinputzduse 14mm
14 040191005 1 .T-Stick 3/8” GF134
15 063347001 1 .Befestigungsmittel
16 063351000 1 .Aktivator 100ml
O

PutzY

Spray pipe, short

.Spray head

.Air nozzle pipe
.Wing screw

.Taper nipple
.Coupling

.PVC fabric ply hose
.Nozzle, male thread

Lance courte

.Téte de projection
.Conduite d’air

.\Vis a oreilles

.Raccord double a vis
.Accouplement

.Flexible a texture en PVC
.Douiille filetée

Proyector corto

.Cabezal de proyector
.Tubo-aire

.Tornillo de mariposa
.Manguito doble roscado
.Acoplamiento

.Tubo flexible textil PVC
.Manguito rosca exterior

.Hose clip .Collier de serrage .Abrazadera de manguera
.Ball cock .Robinet boisseau sphér.  .Llave esférica
.Hose clamp Agrafe tuyau flexible .Abrazadera p. manguera
.Coupling Accouplement Acoplamiento
.Ball cock .Robinet boisseau sphér.  .Llave esférica
.Fine plast.nozzle,rubber  .Buse caout.p.enduits fins .Tobera goma guarnec.fino
.T-piece .PieceenT .Pieza-T
Glue Moyen de fixation Pegamento de fijacion
Activator Activateur Activador

Spritzgerat, kurz 408237

Spray pipe, short
Lance courte
Proyector corto

11.0

45558-0212

)




Putzmei

Standardzubeho6r
Standard accessories
Accessoires standard
Accesorios standard

200290005

[1]l2]

12.2

44104-0310




200290005 Standardzubehér
1 000115005 1 .Doppelmaulschlissel 10/13 DIN895
2 000116004 1 .Doppelmaulschlissel 17/19 DIN895
3 000117003 1 .Doppelmaulschlissel 24/30 DIN895
4 208454005 1 Verschluss M50
5 000110000 1 .Schraubendreher 4,5x110x6
6 000113007 1 .Fettpatrone 4009
7 000211006 1 .Hebelpresse mit Schlauch
8 000111009 1 VorhangeschloB 88/45
9 000212005 1 .Schwammkugel 60
10 001329007 1 .Elastische Mérteldlse 18 MM
11 213266000 2  .Rechteckdichtring 67X51X6MM
12 213725004 1 .Rechteckdichtring 54X37X6MM
13 211800002 1 .Dokumentenmappe
14 408237 1 .Spritzgerét, kurz
15 212996009 1 .Schllssel
16 064073002 1 .Disenreiniger D4
O

PutzY

Standard accessories

Accessoires standard

.Double open end. spanner .Cle a fourches doubles
.Double open end. spanner .Cle a fourches doubles
.Double open end. spanner .Cle a fourches doubles

.Closure
.Screw driver
.Grease cartridge

.Lever press with hose

.Padlock
.Sponge ball

.Flexible mortar nozzle
.Plain compression ring
.Plain compression ring
.Case for documentation

.Spray pipe, short

.Fermeture

.Tournevis

.Cartouche de graisse
.Presse a levier a.flexib.
.Cadenas

.Balle éponge

.Buse mortier flexible
.Segment de pist. rectang.
.Segment de pist. rectang.
.Mallette p. documentation
.Lance courte

Accesorios standard

.Llave de dos bocas
.Llave de dos bocas
.Llave de dos bocas
.Cierre

Atornillador

.Cartucho de grasa
.Bomba manual de engrase
.Candado

.Bola de esponja

.Tobera d.mortero flexible
Junta

Junta

.Maleta p. documentacién
.Proyector corto

11.0 45558

Key .Clé Llave
.Piercer .Burin .Punzén desatascador
Standardzubehor 200290005

Standard accessories
Accessoires standard
Accesorios standard

)

12.2

44104-0310




‘9 7/ _ 3iulueMnned % Bunidsan Ny Euﬁu_ Yaunp z4esJ3 wdoN | awen wnyeqg m::._wuc,u
S/ 1 Heig C6E09C-SH Galuesl] PAH uawngg uoA | “udag [sawedy [11-50-66 047 820

"ZHOS "A00Y 'MISL LLdS Ov2 43gn Jnu bunsapuy IVIHIIV LE9ZL-a

o

- - - buisiaz | “queaq |Buisiaz [£0-71-66 201 620
. _ 800°Z6€ 09ZIN-4IY NY 44NV TWO0HLS Bunuyaaz-av3 DV d41SIHNZ1Nd 1021766 | 90-21-46 | Unjeq

o

40 10W0Y1INIT3 ZHOS ~¢

U/ 000€
vie >o_wo‘wN @v_m_

MASL VSE S113snvd
D

np uabunbyyie)
fiuyaiaz asald,,

VH ONNYFHIISHOA XYW
LWL ) sl el
NIWHYANINIHIS YW WY \_; LA

11d ‘lods vze 3dl el zl b vox

8Ll
oLdl

I3J3A Wap Nz Jnu Uaé
ul

' wwbg _

P
~
—
=
>
)
un
~

WX 3drux g g X 3d] NT€ 2T 1T 11X

€7/ =

€7/ ' H
m H

3SSOTHISNY-3d
NINIONVHYOA 31TV NV

wwb gz wwbg'z

16 J419ysJ0A 3s31 ‘udpJam 4Biya abue YoMz uaylequl

wwbg

*USPJISM J3PUBMISA HIBM7 UBJAPUR’ WAUISY NZ JUBp PUN JNRIJJAUR YDBMZ UIJIBQUIBIIA WaP NZ JNU PJim 3IS wnyuabl3 SaydiigalyIssne Jasun jq

9 Tl I ve9

wwbg'z wwbg'z wwbg wuwbg N

9l | ¢ s 9l | 7| YU ol 7| ¢ tv 9l 7| ¢| s/ o ¢ 1| 1O

S| el L CEMC S| €M EEMC S| E[ ] LEMC S[E[ Y 0EMC

—

wwbg'z wwbg'z wwbg wuwbg

1doy

wwbg
wwbg

$uwbg'z

Ve,
Ve
%2

L U3JY3e30 Y€ NIO YIBU JBWJIAZINYIS, |, 4UW0Y 3pueysnz Bunyaizagsyjeyisan auisy uusm ‘uuep yone J

1919

-jo1niap abiysuos Japo ua




(6€092-SH

4 e/
¢ Heig

* ]

800°26€ 09ZFIN-44V

jebasbbeynelpiy

‘ZH0S "A00Y "MMSL LLdS

NV 1d4NVINOYLS

Bunidsan

) z4esd3 | yanp z4e$43

wJioN

sweN | wnjeqg

m::._wuc,u

Qgv) Jdsqn Jnu m::._m_u_.;.\.
Bunuyaez-ay3

Jv

IVIHIIV LE9ZL-a

uawneg uoA

-adag

buisiaz

‘gJeag

buisiaz

£0-7L-66

201 620

o

d3L1SIAWZ1Nd

£0-71-66 | 91-2b-t6

wnyeq

o

SIVI3YITT0INISYHA LI GIRIINVIITNVIOAH 40L0W-3 4NVINV-XI3I3¥A-NYILS

£00°€6E09ZSH MNVIHISHINTLS

LW

€5X

LEGX

___ferg!
© !

GIRLINVIIINVYIAAH 4O LOW-3
Z1NHISSONNZ LIHY39NY0L0W

“17°8/1-170209 N3 HIVN)
TININVENZNIZ ONNLHIRINIISIND
~HOVMYIEASNOILYIOSI INIT LSI

(ZIN-LLX IWWITNNNIAL)

ININYE Y30 NINYIJLNI W38

TW] TUWT |ESX

By

| 9sE =Y gy

A4

7ENC

43

fiak .

EENC

43

LEM

43

IE

DEMZ

14

u

L]

kAl

7l

N

1

gafarn

| 8

0ENC

A W

€Y €l

LEMC

@

CEMC

eve

EENC

8l

Sl

v

LENL

u

EEMNC

X4

9| g
J=R IS4

"

LEMCZ

n

€l

0EMC

9| V09/0%

L ]

ldZ 8| 9%INe

i yuow a4jejdabejuoy
ayue|q jne ajsedyd]
-3WJEM "W 4YdNYIIRIg

i bunjyay

———a®
L

B wwby

o~

v 2

[44 1"

%4 €l

A

EEMC

Jquuwb |

9

19p wwb g7

wwbg'z

s L 1esx

~
@

4
997IMC

: b

4100001

-9
af

19p wwb g’z

vE
844¢

Huuwbg'z

19p wwb |

1650 30A HIVN

04VALS LIFHIIHIIS

.8,

v9
mwmmm—mm

8/

8/

8/

p uabunbiyies
unuyaiaz asaig,,

40

%

9M7 UBJJBQUIBIIA WAP NZ JNU U
3 SaydljgalyIssne Jasun 4qia1q

3

‘USPJISM JSPUBMISA HIBM7 UBJBPUR’ WAUISY NZ JJBP PUN JNRIJJAUR YDBMZ UILIBQUIBIIA WAP NZ JNU PJiM 3IS WN4UI

16 1J1yIsdop 3sa1q ‘uspaam 4Biy4aabue

1doy

L U3JY3e30 Y€ NIO YIBU JBWJIAZINYIS, |, 4UW0Y 3pueysnz Bunyaizagsyjeyisan auisy uusm ‘uuep yone J

-jo1niap abiysuos Japo ua




a4 /e
€ Helg

(6€092-SH

“ _ 800°26€ 09ZFIN-44V

jebasbbeynelpiy

‘ZH0G "'A00Y7 "MASL LLdS
NV 1dNY g4nv

Bunidsan

) z4esd3 | yanp z4e$43

wJioN

awey

wnyeq

m::._wuc,u

Qgv) Jdsqn Jnu m::._m_u_.;.\.
Bunuyaez-ay3

IVIHIIV LE9ZL-a

v d41SIEWZ1Nd

uawneg uoA

-adag

buisiaz

‘gJeag

o

11-20-86 | 9-2b-46

wnyeq

o

usayas yaersbunsays Jiw
3SSN|YISUBGNEIYIS BYdIjpWes

wwb @'} a441uydsaanbsbunyia] susgababue jyau

ueyd4eyag jnej uaqejiapy

-uaba) nz asneysg sup uaidoy

3.eqsa) puis uajiasueidyeyis uafe uop

*U3UYII3ZAQ J3PJIYISS404S4SUNY /-UBI04 UB4jRYJBNEP

Jlw uedNBIWOUYS Wi BIM NUBIYISIANI|S Wi B)IB] 3YII|Jwes
‘Bunuuedssqallyag ~xw_”__.__.mm__._s._m._u._._,m wabiynb jiw

JBWWNN-SY ‘JBwwnuidsidy usbesdnzuis uagebuy apusbioy pun
uagaly Nz pueBMasneyag aip ue uauul 4si plyIsuadk| seq

i bunjydy

0v€e

10d 1¢0d 1Z9d 1ZBd

0€=H/0%=0 8K

0SL

— wwy=( wuwy

=d J344ndiwwng

1oL _

08¢

vz L4 D

0BE

009°08eL3V IVLLIY

anp uabunbiyiey
unuydgaz 3said,

33M7 U3JJReqUIBJ3A Wap NZ Jnu Uaé

16 1J1yIsdop 3sa1q ‘uspaam 4Biy4aabue

‘USPJISM J3PUBMISA HIBM7 UBJBPUR’ WAUISY NZ JJBp PUN JNRIJJAUR YDBMZ UILIBQUIBIIA WaP NZ JNU PJim 3IS wnjuabi3 SaydgalyIssne Jasun jgia|q

1doy

L U3JY3e30 Y€ NIO YIBU JBWJIAZINYIS, |, 4UW0Y 3pueysnz Bunyaizagsyjeyisan auisy uusm ‘uuep yone J

-jo1niap abiysuos Japo ua




‘9 S/ € _ eBalbBeynneJlnk Bunydsan ) z4esd3 | yanp zesd3 wioN | sweN | wnjeq Bbunsapuy
7_He1d LoE09L79 ‘7 .h ' M [ PrH Qv) J3gn J4nu Bunsapuy IVIHIIV LE9ZL-a uaungg won] udag lJaugsy |7l-50-66 0Lz 8e0j @
* _ 800°Z6€ 097 IN-44Y Iom >Oo¢ Zv_mr —.—.n_w m:_._:r_u_wNnn_<u - _u < W_ m |_| m_ m —\/_ Nn_u D ﬂ_ buisiaz | "gueaq |buisiaz [£0-71-66 0L 620] 9
= | 31S17131V439 : £0-71-66 | 91-71-46 | unjeq J
B
£%
anN
™,
HOOVWYDASNYYL UDLVIWYO4SNVYHL mm‘
ANILVIWIDASNVIL UDLVWHO4SNVHL € 1001200 .w.w
o
VI VIINILSISIS d401SIS3y d3xid 22
3XI4 IINVISISRI ONV1Syd3aIM1$3d 9¢ 1204200 mm
TVdIINIYd 401dNYYILNI HJILIMS NIV Wm
TV4IINIId dNILdNYHILINI Y3LTVHIS LdNVH 4 1000100 mm
,01JIAY3S 30 SVYOH, d00VIIONI .SANOH DNIMYOM, 0LV IIONI WW.
.3JIAH3S 30 SIUNIH, JINILVIIONI NIONNLSSE3ILIE, 13VHIDIDITZNY €l 1004200 MW
NODVEINLYId, 3134 AONVEINLSIA, AVTIY N
ALNIWIONV YA, SIVIR SANNYDLS, SIVIFY 2l 91INC00 5m
23S 0€-0 OTNONVIIL-VTIIILST O0dWIIL 30 3T 235 0E-0 AVTIY IWIL V1ITI0-YVLS CES
=]
J3S 0€-0 ITINVIYL-ITI013 ¥NI0YVIIY SIVIY "J3S 0€-0 SIVI3YLIIZ-HIIIFAA-NYILS 1l EOMZ00 w.”
OTNONVIIL JOLIVNO] YOLIVINOI JIONVIYL _Ww
JFTIONVIYL 4n3LIVINOI Z13NHISMI31340 9l EEOMC00 MM
V1T134LS3 4013VINO] dO1IVINO] dvIS Wm
371013 d ¥N31IVINO] Z1INHISNYILS 9l {E0M200 m.m
034 30 J0LIVINO] JOLIVINOD MIOMIIN ]
NV3S34 30 dN3LIVINOI Z13INHISZLIAN Sl LEOMZ00 ..u.Aw
034 30 J013IVINO] YOLIVINOI MJOMLIN muvm
NY3S34 30 dN3LIVINOI Z13INHISZIAN Sl 000200 WW
010d | 'V0Z N/D-0JILVWOLNY 318ISN4 370d | 'V0Z N/9-43NVIHE JILVYWOLNY WW
370d | 'V0Z N/9-3NDILYWOLNY 1INJ¥13-3dn03 "10d | 'VOZ N/9-LYWOLNYSONNYIHIIS 9 €914200 muvm
V0¢ 0INJIHIA 316ISNd 31JHIA JOLOW ¥04 'Voz 3snd g3
VOZ 3INJIHIA 31€ISnd VOZ ONNYIHIIS-Z4N 5€'t €604200 ,Mw
Ve 0TNJIHIA 318ISnd 31JIHIA HOLOW ¥04 'VE 3SNn4 ELS
VE 3INJHIA 378ISNd VE INNYIHIIS-Z4M 9L 8404200 WW
010d L V¥ 3-0JILVWOLNY 378ISNd 310d | V¥ J-¥3NVIHE JILVWOLNY o
o
310d L 'VY J-IN0ILYWOLNY 1INJYII-3dN03 “10d | 'V¥ J-LVWOLNVYSONNYIHIIS S 2204200 an
070d L '¥9 J-0JILVWOLNY 374ISNd 3704 | 'V9 J-d43INVI¥E JILVYWOLNY m.uw
370d | '¥9 J-3IN0ILYWOLNY 1INJYI3-3dn03 104 | 'V9 I-LYWOLNVSONNYIHIIS Y 6104200 m.m
JOOVSNIONO] JOLVSNIONG] WW
A4N3LVSNIONOI YOLVSNIONOMEIIS 1€ €1001200 ae
c
JOOVSN3ONO] JOLVSNIONG] ww
AN3LVSNIONO] JOLVSNIONOME3IS 1€ 271001200 WW
JOOVSNIONO] JOLVSNIONG] w«m
A4NILVSNIONO] JOLVSNIONONEIS 1€ 11003200 WW
$3SV4 30 NOIS3INS 30 313 AV13d NOILIV-3IN3N0IS ISVHd SM
ISVHd 30 31InS SIV13y SIVI13¥3IDTI0ANISVHI Yl €00V200 WW
VINLVY3IdWIL 30 VIINVIDIA 30 313 AV AYOSIAYIANS FINLVAIdWIL mu
JANLVAIdWIL 30 IINVTTIFANNS 30 SIVIFY SIVI3Y SINNHIVMYIEININLYYIdWIL 0l 200V200 wmﬂ
)
NOIINGIMLSIO 30 ORIVIWIY 130 JOIILINI TV NI SVZ3ld X08 HILIMS 3HL 30ISNI S14vd mW
om
JONVIWWGI FHIOWYY.T 30 dNIIFAILNLT V S3I3d SIINVIHISHINILS $30 GTVHIINNI 3731 m“
=
HISINVdS HISITOINI w2
HISISQZNV Y4 HlS1n3d WM
1x3L 'S0d-1TNLS #ex3000*** 55
8 3 S 7 € 4




g /% _ eBalbBeynneJlnk Bunidsan Ny Euﬁu_ yaanp z4es43 wyoN | awen | wnyeg Bbunsapuy
S 4eig LoE09L79 ‘7 .h ' M [ PrH Qv) J3gn J4nu Bunsapuy IVIHIIV LE9ZL-a uaungg won] udag lJaugsy |7l-50-66 0Lz 8e0j @
* ] : FIN-4 HOS "A007 MASL 11dS Bunuylia7- " buisiaz | “queaq |Buisiaz |40-21-66 201 6209
- 800°26€ 09CIN-HV ETREIRE D) YIBZ-0v] Ov d31LSIHWZ1LNd £0-21-66 | 91-7-¢6] wnieq >
anN
g%
82
B
g =
N
5g
gs
82

3
is
]
~3
Bm
0JISV4I4L 0LINJYII0L¥0] NI ¥OLOW H0L0W3TVI-T3HINDS ISVHA-IIAHL Ww
ISVHAIYL INVYENOD V d0.10Y V ¥N3LOW L VOFHIIVSEIININY. ¥OLOWAIHNIVIDIFIVIWOALSHIHD 81OWL00 _Ww
‘D3IN "dW3Ll 30 3IN3III430] NOJ "ONOJ 30 VONDSOWYIL "1SI1S34 Q3TI0YLNDD ATTVIWEIHL 404 390dd FUNLVAIdWIL =3
QI0¥4 V dN3ILINANOD FdNLVAIdWIL 30 JONOS AITHINRINLVAIdWILAILIFTLIVN 0108100 Wm
=
NOIINGIILSIO 30 ORIVWAY 130 §0IM3LX3 TV N3 SVZ3ld X0@ HILIMS 3HL 30ISLNQ S1dvd Ww
JONVIWWGI JAIOWNAY.T 30 d4N3I3LX3,T V $3031d SIINVIHISIINILS $30 GIVHIISSNY 3731 Mu
HISINVS HISITON3 ww
HISISQZNV Y4 HlsLNn3a >F
1xaL »ex 30O 23
Sx
35
35
.me.P
o8
&n
5c
ix
gz
I<E]
o
22
~N
w»
S00YISO S3INd04 STVNINAIL M3IIS SIS g2
SIA V S3INJ0d NIWWITHGNYAHISNIHITY 0Z-81 €50X000 WW
S00YISOd SINA04 STYNIWYEL SMIAIS SIS g
SIA V S3INY0d NIWWITHINVAHISNIHITY €Z-81 110X000 WW
d40avII4I113y [EIETWEL] 57
AN3SSIHATY d3LHII¥HIIF T 6 0Z0AZ00 wmﬂ
=5
NOIINGILSIO 30 ORIVWEY 130 HOIMILNI TV N3 SVZ3ld X08 HILIMS JHL 30ISNI S1dvd mwr
om
JONVWWGI JHIOWAY,T 30 dNIIRIFLNLT V S3D31d SIINVIHISHINILS S30 GTVHUINNI 3731 m“
=
HISINVS HISITON3 e
HISISQZNV Y4 HlsLNn3a WM
1X3L 'S0d-1NLS *xx300)*** MW




a9
| 44819

£6€097-SH

* ]

£00°€6E 09T IN-4IY

13Ydsiy ‘adwng J314iny

J0AZL 041N 1L dS
NY1d4NV INOYLS

Bunidsan

Ny z4es43 _

yanp z4e$43 wioN [ sweN

wnyeq

m::._wuc,u

Qgv) Jdsqn Jnu m::._m_u_.;.\.
Bunuyaez-ay3

IVIHIIV LE9ZL-a

v d41SIEWZ1Nd

uawneg woA | -udag | Jagny

86°50°8L

neqyny “Wo

buisiaz | ‘gueag | Jagny

86740777

neqyny ‘o

o

8661°49°1C _ £66L°21°9) | Wn{eQ [J3QI3Y

60-2L-66

o

“qe}3pY WO

V9 =~ |
d31LLNy

10Y =T3LWOHLSHINILS
NAVdg = ISSYW

N3Igyv4d3av

__fegg M

0E IT)

JITLLNY
SIV13d

113439s49314134
J1HIN3T30T3IW

INNZ LIHY38NY0LOW
ENCRIERERED]

800°C6€09¢
ANVIHISAANILS

erO mO «O mO NO —O

L€5X

anp uabunbiyiey
unuydgaz 3said,

B

A 4 S Y € 4 I

wwbgz

[

wwbgz

N
£ 75| 851 ¥8X

=

UMW 0LX

e18| 48| M)

98| V09/0%

L]

A

N N9
LHL

wwh

'\ 14
£IHL

wwb gy’
wwb g4’

wwbg'z
wwh |

SNy-N13
AIRAINVIITINVAAAH b
d31svl

wwbgs'g

ke

—
—— N

5St

SNY-10N

9S1 1z 1% 6ESI

ad

wwb |

wwbg'z

—— N
—

wwbg'z

€5X

wwbg'z

Vsl
884l

16 }419ySJ0A 3s31( ‘UdpJaM 46143 abuR HI9M7 UBLIBQUIBISA WAP NZ JNU U

‘USPJISM J3PUBMISA HIBM7 UBJBPUR’ WAUISY NZ JJBp PUN JNRIJJAUR YDBMZ UILIBQUIBIIA WaP NZ JNU PJim 3IS wnjuabi3 SaydgalyIssne Jasun jgia|q

1doy

L U3JY3e30 Y€ NIO YIBU JBWJIAZINYIS, |, 4UW0Y 3pueysnz Bunyaizagsyjeyisan auisy uusm ‘uuep yone J

-jo1niap abiysuos Japo ua




‘g
Z4eid

£6€097-SH

* ]

£00°€6E 09T IN-4IY

13Ydsiy ‘adwng J314iny

J0AZL 041N 1L dS
NY1d4NV INOYLS

Bunidsan

Ny z4es43 _

yanp z4e$43

wJioN

awey

wnyeq

m::._wuc,u

Ov) 43qn 4nu Bunyapuy

Bunuyaez-ay3

IVIHIIV LE9ZL-a

d3L1SIAWZ1Nd

uawneg uoA

-adag

buisiaz

‘gJeag

o

1661°2°L) _ L66L°TL°9)

wnyeq

o

JYIsI)
9N 14UBAINeIPAH

j usauJajjus nz g/pLX Yaeu
8/0LX 3304g 31p Jsi nequig 13g
Bunjjeyisqesaydsy
Jaj1eyassyiaydaydlg

:uoyydo

SJJBMJIOA S4BMYINY

B o

Lal AL

600°EED G90 “UN-LHV IBMZ SIBIdY -~
Bunuanajsusay 4 bunysnayny

sabugydwayung = 600759 11Z
Japuassuny = Q00°ESY LIZ
[swwodJyjaqey wgg = 600°905 9
g9 = 900°L%Y 697

“UN- LAV
FUN- LYV
“UN- LYV
TUN- LYV

Wz = 40079747 697 “dN- 14V
*NOILdO STV NIONNAINILSNYIS

S ryry
0E ﬂw

BunJanajsuda4 40y gnjyasuy

adwnduayiauydg
QION 114uaAxNedpAY

SJJBMJIOA

SjempdNL

B o

06l AL

i UBJSMNYIBU |BHZ SIB|3Y PUN UIUJBS4UB
1920SSIB19Y Wi B/Q PUN F UBYISIMZ 3YINJGYIDYS
1443GJaN3sulay 19g

*

anp uabunbiyiey

i usudajjus nz g/Q|X Yyaeu
1/01X 333049 3ip {si nequiy iag
Jagyaa) we Jaypbzynyag
J43}18YI5$}18yJdayals
woyydg

HMz4dg
Jajeyasyanig

4

|

10q7< ———

=q

0%74¢

UWT 0LX

Wloolx o oLx

unt oLx 61 oLX 8 AIX

\

~e

l_hl

-

LX

UWT 0LX

tolX 91 olX

UKW

0LX

sfoolX 7 0lX €

aUx

0LX

6] 87X

SAL
oT gvX

L1 89X

TN
o1 87X

3 oo
SLBMDN — -

SHEMIOA ~

86(S¢

98

L8MZ

ST 87X

ENC
9] 87X

o -

SHEMDNS — -

£61S¢

SBMION

X 0g

S
e[ ¢8| 18N

W

4%

8/

A%

uiuyiaz asaid,

%

‘USPJISM J3PUBMISA HIBM7 UBJBPUR’ WAUISY NZ JJBp PUN JNRIJJAUR YDBMZ UILIBQUIBIIA WaP NZ JNU PJim 3IS wnjuabi3 SaydgalyIssne Jasun jgia|q

1doy

L, U3Jy3e3 ¥€ NIO YIBU SJBWJSAZINYIS, |, 4UWOY 3pueySnz BUNyaizagsjjBYIsan auidy UUdM ‘uuep yone b 4J14yISIoA 3sal] "uapJam 4B1jJajabue 3IaM7 U34JRQUIISA WSP NZ JNU Ui

-jo1niap abiysuos Japo ua




002

Gl

f f Bunidsan g Z4esd3 | yanp z4esd3 wioN | sweN]| uwnjeg BunJapuy
£6£09¢-SH JaydsiW ‘adung ‘Ja144ny - — —
. ' Qv 43qn Jnu Bunsapuy Y LHIIV LE9Z4-0 uawneg uoA . adag | sagny wm.mo.w— neqyny .z.o e
+ _ | IN-14 JAAZL 0AdLMITT LLdS 5 Buisiaz | ‘qaeag | Jeqny | 8620zz| negsny ‘Wol g
- £00°€6E 09CIN-44V NY1dNvE4ny unuyIRZ-0v3 _u < W_ m ._. m_ m _\/_ N ._. D ﬂ_ 8661°£0'27 [ L6179} [ wnieq 3
o€ £%
aN
4
as
=23
=t -+ — 0]
13 1
o
O ! w0
o 1o =
[} s
: Co—+1 8w
/7

N

EE D =

S | u ) 1530
I
\j Y ' Jum h_ 7
k [} |UHN .

o 09 o o 8 o

aslb

S8

85

001

e e ] e

009°5€0L JV

T,

B4y e

N3ILNN NOA LHIISNY

:asneyan

‘USPJISM J3PUBMISA HIBM7 UBJBPUR’ WAUISY NZ JJBp PUN JNRIJJAUR YDBMZ UILIBQUIBIIA WaP NZ JNU PJim 3IS wnjuabi3 SaydgalyIssne Jasun jgia|q

7€ NIO YIBU NIBWIBAZ4NYIS, |, juwoy 3pueysnz Bunyaizaqsjyeyisan auidy uuam ‘uuep yane 416 4414ydsJoA 3saiq ‘uspJam J6ijuajabue 3aM7 UajIeqUIBISA WIP NZ JNU U

1jsuos Japo uajdoy

U3jy3ea
-joindap abi




£ E6£09C-SH Jayasi ‘adwngd ‘ua1p4ny Bunads.n g ziesi3 | Apanp 24es3 wion [ aueN [ unieg [ Buniapuy
Y 44e1d , . Qv) 4390 Jnu Buniapuy IV LHIY 1E974-0 uawneg uoA | -Jdag 3
al £00°E6€E 0977IN- 44V JAAZL DALAI T3 L dS Bunuyaiaz- ) Busiaz | ‘gueag q
-] NV 1dnvgany PRZ-0v3 v d31SIAWZ1INd 16610701 | L6603 | Unieq >

&%
ey

EY

So
2o,
5g
gs
36
32
5
~&
Bm
tH
3
T
e
MW
a2
LN
=
ww Beujaq a443x)3ssNyIsyuRIyIs|eyls aip Juny abueq ap — Sa
00£ 4bB443Q 343j3ssNyIsyueysieyis aip Jny abueT aip WUy =g ONNIHOBSONNYISSY MING — =) 28
udayais yaeisbuniayais yw wwgxg 71 VSNIZLHIID 53
3SSNIYISURGNRIDS BYIJWES — “HIVIYHIW LIW 9L Dd INNENYYHISHYIAIDNISSIW — Wl wm
wwb '} 344uyrssanbsbunyis suagebabue jyau — 12 9d INNENVYHISYIATNISSIN — & ,Mw,
JL13X LW TISSNTHISHNVIHIS LTVYHIS — 43 s
ueid{jeys yne| :uagJejuspy — 0ZX5Z =¢ d344NdINWND — I 58
-u363) nz asneyag sur uaidoy SNV/NIF GIRLINYIINYATAH muhmm,qh“uumm._nu.n___mmm 9SL/85) MF mm
8JR0S3] ‘3}J3UIB)YJBA puls uajiasue)d)jeyds usje uop — — — sz
501 SHSUIEA PUS USHISUEICES USN2 GOA J3LSYLIDVIHIS SNV-1ON | 6ES) 8 £,
"UsUYII3Z3Q JAPIIYISSJDysIsuNY /-Ualo4 UB4jeyIanep ONNYINILSNY3d 3S0OMIILS LX L ww
4w URIdJNRIWOLLS WL SIM HUBJYISIANAYS Wi BNBL BYIjWES — SLYYMUOA-0-SLIYMMINY IdWNANINIINHIS JILTVHIS | £62SC 9 o
=
“Gunuuedssqaiiyag ‘xapuisbuniapuy wabiynd pu SLYYMIOA-0-SLIVMNINY d3FHISIW JILTVHIS | 867ST S mm
JBWWNN-GY ‘Jawwnuiayidy uabesdnzuis uaqebuy spusbjoy pun NG AFTLLOY YIUSVL | 1OES) U ..W..m
Uaga)y Nz puemasneyag alp ue uauu 4si pyIsuadA| seq — ONNZ LIHY3ENA0L0W 10d J1HINITIATIW £IHL € g5
11343959314.138 NQYD 3LHINIT30T3N LHL 4 gz
i Bunyiyay 700°AZ€ €17 “UN-"LYY QTIHISSNOLLYNNS — 3 ae

=
DNNN3INN3Gd MG | 'S0d £
w»
=3
EP
EX]
3
]
Zg
mu
ERy
83,
=3
g2
5
¥z
g°
En)
ERS
ooy

t 9 S i € 14




9 | 13WwsiL ‘adwnA ‘uaiiin sBunuds.n g z4es43 | 434np z4e$43 wioN | swen| uwnjeg BunJapuy

5 e1g E6E0975H s T SR 43q0 4nu Bunsapu LKV 16924-0 uauneg uon | ude0 | saunh | a50a | 120-0v3 Wl ®
av) saan puy .

] ; . JAACL 0dLMITT LLdS Bt Busiz | Gieeg q
-] LODEGE 09274V 3USI13LY¥39 Pez-av] v d31SIdWZ1Nd 866,509 | L6603 | Unieq >
S00VISOY SINY08 STVNIWIIL MRS SIRES 5
SIA ¥ SINY08 NIWKITHENVHISNIHIZY -0 £50X000 ax
3(VINOW 30 VI¥1d V1 30 SINK08 3Lv1d GNIINOW 40 S¥IONIG as
30VLNOW 30 310V1d V1 30 SINY08 3LLVI430VINOW NOA NIWWIT 9 870000 72
o
318VL1IIN0) Vi N3 3NI08 318V99N1d Y078 TVNIWEAL 25
318VHIINI ‘NOIHINOr 30 2078 AVEMIILS NIWWTINIHIZY 2EL0L 010X000 e
$070d 7 'VIRIONITII F4NHONZ 30 VI3 $310d 7 1308 9n71d ONNOY 8%
S310d 7 “3IVIXV0) 371334 3K “10d 7 “3S00XIILSANNY 97’5z £00X000 52
SV4SHIVOVAY 0001 30010 ONHSINGNILX3 Vs 28
SITIIINILI-IUVd ¥NILINILXT 30010 30010HISIONIINNS 0 S00AZ00 iz
SV4SHIVOVAY 00010 30010 ONHSINGNILX3 Vs °F
SITIIINILI-3UVd ¥NILINILXT 30010 300I0HISIONIINNS o 700AZ00 3
SY4SHIVOVAY 0000 30010 ONHSINONILX3 Mavds 52

=]
SITIIINILI-IUVd ¥NILINILXT 30010 30010HISIONIINNS 0 £00AZ00 52
SV4SHIVOVAY 0001 30010 ONHSINGNILX3 Vs Ed
SITIIINILI-TWVd ¥N3LINILXT 30010 30010HISIONIINNS 0 2000200 S
SV4SHIVOVAY 0001 30010 ONHSINGNILX3 VS 52
SITIIINILI-TUVd ¥NILINILXT 30010 30010HISIONIINNS 0 100ALOD o
“NOJ ¥0TVEIA, JOLdNAIIINI NO YOLVAGIA, H)LINSAIN g8
HIYVW HNILVEIA, ANILINAIIIN NI3 ¥31LL3NY, ¥3LSVL P JOESL00 53
SVALY - 0 - 3INV130V 00V 1IZIW Y0LdNEUIIN QEVMAIVE - 0 - GUVMADA JIXIH HILIMS 85
¥NOLIY - 0 - INVAV ¥IONVTIW ¥NILINAYILN HINANZ - 0 - YOA HIHISIW YILTVHIS 6oL 8625200 b
SVYLY - 0 - 3LNV130V VEHOS 40LdNeRIIN QUVMHIVE 0 - GAVMEOS dWNd HILIMS =
¥NOLRY - 0 = LNVAV 3dWOd ANILNHILN INANZ - 0 - UOA IdWNd ¥ILIVHIS 68 1625200 82
VINIDE3W3 30, Y0 LINUIIN 0~ AINITEIWI, HOLIMS AINIDEIW3 53
NIDANQ. ANILINBYILN SNV-LON, ¥ITTILSOVIHIS 0-8 6€05100 23
7$30 ¥OLOK. Y0AVSIN 440 ¥DLOW. NOLLA8 A 2
LYYV ¥NILOA, 0SSN0 SNV ¥DLOW, ¥3ISVL 7 9005100 82
“NOJ ¥0LO0K. ¥DOVSINd /NO ¥DLOW, NOLLNE AZ ity
o2
HIUVH ANILOA. 0SSN0 N3 ¥DLOW. ¥3LSVL " 5005100 2y
S0 VEWOS, 0IgWYI 30 1 40 dWNd. JTONVHD AVTRS £
LIUY_ dWNd. NOISHIANIG 3134 SNV 3dWNd. ¥TTSHIIM-SIV TR st 1905200 e
H0OVIEIA, QIgWYI 30 31 ROLVEIA. JIINVHD AVIR !
ANILVAGIA, ¥NISHIANI JTTLLINY, ¥IISHIIM SIVTZY T £00%100 23

c
0LOW OINIIWYINITVIIIE0S, VI0¥ 0107Tid VAVAHYT ONILVIHEIAQ 20L10K. dWvT 10Tid 03 33
ANILOW FHNVHIANS, 3IN0Y INVAOA NNZLIH¥3EINYOLOK. L0Y JLHINTTIOTIN 2] £10HL00 S
VHIUVA N3 V1SINd V1 vavd 01SIT, 3083A “Tid "VaRV1 TIAGIS ¥04 AQVI. dWYT 10Tid N33 53
AIHOAVW Y 134d, 13IA INVAOA NINYD LIRIESEINLIE, ILHINTIITTIW u JOOHL00 22
V5L 3NIHIA 38ISN ITIIHIA J0L0W 304 VSl 3514 ue
VSl 3NIHIA 3EISNS VS) INNYIHIS-Z4 L9 8802100 52
V'L 0TNIHIA 385N TTOHIA Y010W Y04 VS'L 3504 57
V'L JINIHIA 318504 VS’ ONNAIHIIS-Z4X I 7904100 g
s
NOIINGIALSIT 30 ORIVWYY T30 YORALNI TV N3 SYZ3id X08 HILIMS 3HL JOISNI SL¥vd 22
om
JONVWWQD TUIOWEY.T 30 ANIREALNLT ¥ $3I3id SDINVHHISYINILS SIT ETVHYINNI T13L o,
=
HISINVdS HISITON3 s
HOSISQZNV HIS1N30 i
1x3L "S0d-10LS »ex300%nx 55

L 5 v € z )




9 9 _ 13U3S! ‘adwnAd ‘43 n Bunudsan wny Euﬁu_ yaanp z4es43 wyoN [ sweN | wnjeg Bbunsapuy
9 g E6E09079 s_._ o ' d tHnd Qv) J3gn J4nu Bunsapuy IVIHIIV LE9ZL-a uauneg uon | Jdag | saqni | §6'50°8L | 1°9-0v1 Wl @
] ; . JAAZL DdLMITT LLdS Bt ! Busiaz | ieeg q
- L00°€6E 09T IN-HIV ETREIRE D) YIBZ-0v] Ov d31LSIHWZ1LNd 86615081 [ £661°71°9) [ wnieq >
g5
32
g =
2o,
5g
gs
a5
=
55
~g
Bm
'
®3
T
e
MW
iz
B
oo
23
55
N
g2
Sx
g2
35
35
.me.P
ity
o
2y
SYY1V/3INVTI0V 400V TIZIW VINATVA O0d4VMNIVE/QYVMA0S dIXIW IATYA m.uw
ANOLIA/INVAY dIINVIIW 3dVdNOS SLAIVMNIINY/SLUIVMAOA ¥3HISIW TILNIA 161 A200 g5
By
SYYLV/3IINVIIAV VEWAE VINATVA 04VMNIVE/0dVMH0S diNd JATVA gz
ANOL3Y/ INVAV 3dWOd 3dVdNOS SLYIVMIIINY/SLYIVMAOA 3dWNd TILNIA 061 A200 M

c
S00VISOY S3INY04 STVNINGIL M3YIS SIS e
SIA V S3Nd0d NIWWITHINYAHISNIHITY L'€S0X000 Ww
NVIM3Y, AVAIR—IND3IS 30 40 LdNAATLNI J74D, HILIMS AL34VS g2
31119, 311[NJ3S 30 ANILdNYYILINI 7149, 431 TVHISSLIFHAIHIIS 1525200 WW
J0AVALIA 0 LOW d0LOW d0LVHdIA SM
o
ANILVHEIA dNILONW 40L0WY3TLLINY L00WL00 Za
NOIS3dd 30 ¥0LdNYYILNI HILIMS SS3dd 57
dIDSSN0d V dN31dNYYILNI dILTVHISHINYA 0408200 wmﬂ
=5
NOIINGIHLSIO 30 ORIVIWAY 130 ¥0IM3LX3 TV N3 SVZ3ld X0@ HILIMS 3HL 30ISLNQ S1dvd mwr
om
JONVIWWGI JAIOWAY.T 30 dN3II3LX3, TV $3031d SIINVIHISIINILS S30 GIVHIISSNY 3731 m“
=
HISINVS HISITON3 e
HISISQZNV Y4 HlsLNn3a WM
1X3L *xxJAQI+** ww

t S 7 14 |




Putzmeister

Putzmeister

Mortelmaschinen GmbH
Max-Eyth-StraB3e 10

72631 Aichtal

Postfach 21 52

72629 Aichtal

Tel. (0 71 27) 599-0

Fax (0 71 27) 599-743

Putzmeister Iberica S.A.
Camino de Hormigueras 173
28031 Madrid

Tel. (1) 428 81 00

Fax (1) 428 81 06

Putzmeister Limited
Chesterfield Trading Estate
Carrwood Road
Sheepbridge/Chesterfield/
Derbyshire S41 9QB

Tel. (0 12 46) 45 45 46

Fax (0 12 46) 126 00 77

Putzmeister (SA) (Pty) Ltd.

1485 Citrus Street.
Honeydew/Johannesburg
PO Box 5146

2118 Cresta / South Africa
Tel. 0027-(0)11-794-3790
Fax 0027-(0)11-794-4119

Putzmeister France
Zone Industrielle

Rue Jean Jaurés

91861 Epinay sous Sénart
Tel. (1) 69 39 69 39

Fax (1) 60 47 20 68

Putzmeister America
Mortar Maschine

1733 90th Street
Sturtevant, Wl 53177
Phone: (262) 886 3200
Fax: (262) 886 3212

Weitere Werksvertretungen mit Kundendienst in:

Agypten Frankreich
Algerien Griechenland
Argentinien Guatemala
Australien GUS
Bahrain Hong Kong
Belgien Indien
Bolivien Indonesien
Bosnien [rak
Bulgarien Iran

Chile Island
China Israel
Costa Rica Italien
Danemark Japan
Ecuador Jemen

El Salvador Jordanien
Finnland Kanada

Katar Osterreich Slowenien
Kolumbien Pakistan Syrien
Korea Panama Taiwan
Kroatien Paraguay Thailand
Kuba Peru Tschechien
Kuwait Philippinen Tunesien
Libanon Polen TUrkei
Luxemburg Portugal Ukraine
Malaysia Rumanien Ungarn
Malta RuBland Uruguay
Mauritius Saudi-Arabien USA
Mexiko Schweden Venezuela
Neuseeland Schweiz Vereinigte
Niederlande Serbien Arabische Emirate
Norwegen Singapur Vietnam
Oman Slowakei Zypern



Putzmeister
Morteimaschinen

Putzmeister Mortelmaschinen GmbH
Postfach 2152

D-72629 Aichtal

Telefon (07127) 599-0

Telefax (07127) 599-743

Internet: http://www.moertelmaschinen.de
E-mail: pmm@pmw.de



